
0-01      PARTIAL ENGINE
 

 
11566 FVR/GVR(INDONESIA) 2014-

1



0-01      PARTIAL ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 ENGINE ASM; PARTIAL
   1-87310-799-0 C 1312-1312 01 A
   1-87310-942-0 1401-1402 01 A
   1-87310-942-0 1403- 01 AB



0-05      ENGINE GASKET KIT
ENG OVERHAUL NO.1

 
11566 FVR/GVR(INDONESIA) 2014-

1



0-05      ENGINE GASKET KIT
ENG OVERHAUL NO.2

 
11566 FVR/GVR(INDONESIA) 2014-

1



0-05      ENGINE GASKET KIT
ENG HD OVERHAUL

 
11566 FVR/GVR(INDONESIA) 2014-

2



0-05      ENGINE GASKET KIT

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 B GASKET SET; ENG OVERHAUL
   1-87814-157-0 C 1312-1312 01 A
   1-87814-212-0 1401-1402 01 A
   1-87814-212-0 C 1403-1405 01 AB
   1-87814-681-0 1406- 01 AB

2 GASKET SET; ENG HD OVERHAUL
   1-87814-061-0 C 1312-1312 01 A
   1-87814-213-0 1401-1402 01 A
   1-87814-213-0 C 1403-1405 01 AB
   1-87814-682-0 1406- 01 AB



0-10      CYLINDER HEAD COVER
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-28

0-60

1

110
156

28

28

28

28

29

39

4

5

69
69

72

81

8-10

8-10

8-10

8-15

8-15

92

93
93

94



0-10      CYLINDER HEAD COVER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 COVER; CYL HD
   8-98208-874-0 1312-1402 01 A
   8-98208-874-0 1403- 01 AB

4 CAP; OIL FILLER
   8-94399-723-0 1312-1402 01 A
   8-94399-723-0 1403- 01 AB

5 GASKET; OIL FILLER ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94399-689-0 1312-1402 01 A

ID=49 OD=58
   8-94399-689-0 1403- 01 AB

ID=49 OD=58
28 BOLT; HD COVER

   0-28050-845-0 1312-1402 04 A
(B)
M8X45 FLANGE

   0-28050-845-0 1403- 04 AB
(B)
M8X45 FLANGE

   0-28050-870-0 1312-1402 11 A
(A)
M8X70 FLANGE

   0-28050-870-0 1403- 11 AB
(A)
M8X70 FLANGE

29 RUBBER; MTG,HD COVER
   8-94392-097-0 1312-1402 11 A
   8-94392-097-0 1403- 11 AB

39 STUD; COVER,HD
   8-94396-512-0 1312-1402 02 A

M8X28 L=38
   8-94396-512-0 1403- 02 AB

M8X28 L=38
69 GASKET; HD TO COVER ALSO INCLUDED IN GASKET SET(ENG. & HEAD)

   8-94391-379-0 1312-1402 01 A
(A)

   8-94391-379-0 1403- 01 AB
(A)

   8-94391-380-0 1312-1402 01 A
(B)

   8-94391-380-0 1403- 01 AB
(B)

72 PLATE; INNER HD COVER
   8-94392-655-0 1312-1402 01 A
   8-94392-655-0 1403- 01 AB

81 CLIP; HARNESS
   8-97367-985-1 1312-1402 02 A

ID=18 L=44



0-10      CYLINDER HEAD COVER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

81    8-97367-985-1 1403- 02 AB
ID=18 L=44

92 BRACKET; CLIP
   8-97602-621-0 1312-1402 01 A
   8-97602-621-0 1403-1405 01 AB
   8-98271-674-0 1406- 01 AB

93 BOLT; BRKT
   0-28050-812-0 1312-1402 04 A

M8X12 FLANGE
   0-28050-812-0 1403- 04 AB

M8X12 FLANGE
94 SCREW; BAFFLE PLATE,CYL HD COVER

   0-35050-408-0 1312-1402 06 A
M4X8

   0-35050-408-0 1403- 06 AB
M4X8

110 COVER; CYL HEAD LWR
   8-94390-862-3 1312-1402 01 A
   8-94390-862-3 1403- 01 AB

156 BRACKET; ENGINE COVER
   8-97616-751-0 1312-1402 01 A
   8-97616-751-0 1403- 01 AB

0-11 Move to 0-11
0-28 Move to 0-28
0-60 Move to 0-60
8-10 Move to 8-10
8-15 Move to 8-15



0-11      CYLINDER HEAD
CYL HEAD COMPONENT

 
11566 FVR/GVR(INDONESIA) 2014-

0-14

1

103

103

104

2

201

23 23

3

4

5
5

57

58

58

59

7

71

8

8

8

8

8

8

98

98

98
98

98



0-11      CYLINDER HEAD
IDLE GEAR

 
11566 FVR/GVR(INDONESIA) 2014-

0-14

0-27

0-27

0-27

1

1

106

120

120 138

139 14

14

141



0-11      CYLINDER HEAD
ENG HANGER AND FIXING

 
11566 FVR/GVR(INDONESIA) 2014-

0-20
0-22

1

12

168

168

41

41

41



0-11      CYLINDER HEAD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 HEAD ASM; CYL
   8-98243-823-0 1403- 01  B
   8-98243-824-0 1312- 01 A

2 GASKET; CYL HD ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-97601-819-5 1312-1402 01 A
   8-97601-819-5 1403- 01 AB

3 BOLT; CYL HD TO BLOCK
   8-97077-638-0 1312-1402 26 A

M14X115 W/FLANGE
   8-97077-638-0 1403- 26 AB

M14X115 W/FLANGE
4 GUIDE; VLV

   8-97376-719-2 1312-1402 24 A
L=57

   8-97376-719-2 1403- 24 AB
L=57

5 SEAT; VLV INSERT
   8-98028-874-0 1312-1402 12 A

(A) INLET
ID=32 OD=38

   8-98028-874-0 1403- 12 AB
(A) INLET
ID=32 OD=38

   8-98028-875-0 1312-1402 12 A
(B) EXHAUST
ID=31 OD=38

   8-98028-875-0 1403- 12 AB
(B) EXHAUST
ID=31 OD=38

7 CUP; SEALING,CYL HEAD
   8-98209-813-0 1402-1402 01 A KD ENGINE<7MB>

OD=51
   8-98209-813-0 1403- 01 AB KD ENGINE<7MB>

OD=51
   8-97096-826-0 1312-1401 01 A

OD=51
   8-97096-826-0 1402-1402 01 A EXC. KD ENGINE<7MB>

OD=51
   8-97096-826-0 1403- 01 AB EXC. KD ENGINE<7MB>

OD=51
8 CUP; SEALING,WATER JACKET

   1-09600-012-2 1403- 06 AB
(A)
OD=32

   1-09600-012-2 1312-1402 07 A
(A)
OD=32



0-11      CYLINDER HEAD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

8    1-09600-012-2 1403- 01 AB
(A)
OD=32

   1-09600-016-0 1312-1402 06 A
(B)
OD=25

   1-09600-016-0 1403- 06 AB
(B)
OD=25

   5-11129-006-0 1312-1402 07 A
(C)
OD=16

   5-11129-006-0 1403- 07 AB
(C)
OD=16

   9-11129-128-0 1312-1402 11 A
(D)
OD=20

   9-11129-128-0 1403- 11 AB
(D)
OD=20

12 HANGER; ENG,RR
   8-94392-081-1 1312-1402 01 A
   8-94392-081-1 1403- 01 AB

14 STUD; EXH MANIF
   8-94397-286-0 1312-1402 12 A

M10X60 L=75
   8-94397-286-0 1403- 12 AB

M10X60 L=75
23 NUT; CAM BRKT

   0-91180-208-0 1312-1402 08 A
M8 FLANGE
IDN

   0-91180-208-0 1403- 08 AB
M8 FLANGE
IDN

41 BOLT; ENG HANGER
   0-28151-020-0 1312-1402 02 A

(A)
M10X20 FLANGE

   0-28151-020-0 1403- 02 AB
(A)
M10X20 FLANGE

   0-28751-025-0 1312-1402 02 A
(B)
M10X25 FLANGE



0-11      CYLINDER HEAD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

41    0-28751-025-0 1403- 02 AB
(B)
M10X25 FLANGE

   0-28751-225-0 1312-1402 02 A
(C)
M12X25 FLANGE

   0-28751-225-0 1403- 02 AB
(C)
M12X25 FLANGE

57 SLEEVE; NOZZLE HOLDER
   8-97606-661-0 1312-1402 06 A
   8-97606-661-0 1403- 06 AB

58 GASKET; SLEEVE,NOZZLE HOLDER ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-97604-916-0 1312-1402 06 A

(A)
ID=26.4

   8-97604-916-0 1403- 06 AB
(A)
ID=26.4

   8-98004-187-0 1312-1402 06 A
(B)
ID=26.2

   8-98004-187-0 1403- 06 AB
(B)
ID=26.2

59 GUIDE; BRIDGE
   8-97381-603-1 1312-1402 12 A
   8-97381-603-1 1403- 12 AB

71 BOLT; CAM BRKT
   0-28050-835-0 1312-1402 02 A

M8X35 FLANGE
   0-28050-835-0 1403- 02 AB

M8X35 FLANGE
98 STUD; CAM BRKT

   8-94322-512-2 1312-1402 02 A
(A)
M8X54 L=79

   8-94322-512-2 1403- 02 AB
(A)
M8X54 L=79

   8-94322-513-2 1312-1402 06 A
(B)
M8X41 L=66

   8-94322-513-2 1403- 06 AB
(B)
M8X41 L=66

103 PLUG; HD



0-11      CYLINDER HEAD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

103    8-98003-416-0 1312-1402 01 A
(A)
M8X10

   8-98003-416-0 1403- 01 AB
(A)
M8X10

   9-09862-156-0 1312-1402 01 A
(B)
M14X14
IDN

   9-09862-156-0 1403- 01 AB
(B)
M14X14
IDN

104 GASKET; PLUG ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09630-085-0 1312-1312 01 A

ID=14.2 OD=19.2
   8-98251-345-0 1401-1402 01 A

ID=14.2 OD=19.2
   8-98251-345-0 1403- 01 AB

ID=14.2 OD=19.2
106 PLUG; GLOW PLUG HOLE

   8-94392-236-0 1312-1402 06 A
   8-94392-236-0 1403- 06 AB

120 BOLT; CYL HD TO HSG
   8-94399-554-0 1312-1402 01 A

(A)
M10X73

   8-94399-554-0 1403- 01 AB
(A)
M10X73

   8-94399-555-0 1312-1402 01 A
(B)
M10X43

   8-94399-555-0 1403- 01 AB
(B)
M10X43

138 GEAR; IDLE
   8-97606-929-0 1312-1402 01 A

Z=41
   8-97606-929-0 1403- 01 AB

Z=41
139 SHAFT; IDLE GEAR

   8-97186-398-1 1312-1402 01 A
   8-97186-398-1 1403- 01 AB

141 PLUG; RUBBER,CYL HD
   8-98163-813-0 1312-1402 02 A
   8-98163-813-0 1403- 02 AB



0-11      CYLINDER HEAD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

168 HANGER; ENG,FRT
   8-94394-071-2 1312-1402 01 A

(A)
   8-94394-071-2 1403- 01 AB

(A)
   8-94394-398-1 1312-1402 01 A

(B)
   8-94394-398-1 1403- 01 AB

(B)
201 GASKET; SLEEVE,INJ PUMP ALSO INCLUDED IN GASKET SET(ENG. & HEAD)

   1-09639-034-0 1312-1402 06 A
   1-09639-034-0 1403- 06 AB

0-14 Move to 0-14
0-27 Move to 0-27
0-20 Move to 0-20
0-22 Move to 0-22



0-12      CYLINDER BLOCK
BLOCK ASM AND OTHER PARTS

 
11566 FVR/GVR(INDONESIA) 2014-

0-60

1

122

132

136

211

211

212

218

232

256

259

262

30

30

335

335

335

335

338

34

35

36

36

36

36

36

38

4

403

413
414

504

505

55

56

7

81

83

83

89

89



0-12      CYLINDER BLOCK
LINER SET AND PR0TECTOR

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

2

308
343

4



0-12      CYLINDER BLOCK

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 BLOCK ASM; CYL
   8-98206-966-0 1312-1402 01 A
   8-98206-966-0 1403- 01 AB

2 LINER SET; ENG CYL
   1-87813-119-6 1312-1402 06 A

GRADE=1X
   1-87813-119-6 1403- 06 AB

GRADE=1X
   1-87813-120-6 1312-1402 06 A

GRADE=3X
   1-87813-120-6 1403- 06 AB

GRADE=3X
4 LINER; C/BL ALSO INCLUDED IN LINER SET.

   8-98014-046-1 1312-1402 06 A
OD GRADE=1X,ID GRADE=NON

   8-98014-046-1 1403- 06 AB
OD GRADE=1X,ID GRADE=NON

   8-98014-047-1 1312-1402 06 A
OD GRADE=3X,ID GRADE=NON

   8-98014-047-1 1403- 06 AB
OD GRADE=3X,ID GRADE=NON

7 PLUG; WATER DRAIN
   8-97329-617-0 1312-1402 01 A

M14X16.5
   8-97329-617-0 1403- 01 AB

M14X16.5
30 PIN; CYL HD GASKET SETTING

   8-94399-688-1 1312-1402 02 A
OD=18.15

   8-94399-688-1 1403- 02 AB
OD=18.15

34 VALVE; OIL RELIEF
   8-94393-077-1 1312-1402 01 A
   8-94393-077-1 1403- 01 AB

35 GASKET; RELIEF VLV ALSO INCLUDED IN GASKET SET(ENGINE).
   5-09623-035-0 1312-1402 01 A

ID=27.7
   5-09623-035-0 1403- 01 AB

ID=27.7
36 CUP; SEALING,WATER JACKET

   1-09600-005-2 1312-1402 04 A
(A)
OD=45

   1-09600-005-2 1403- 04 AB
(A)
OD=45



0-12      CYLINDER BLOCK

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

36    1-09600-016-0 1312-1402 01 A
(B)
OD=25

   1-09600-016-0 1403- 01 AB
(B)
OD=25

   8-94399-005-0 1312-1402 01 A
(C)
OD=25

   8-94399-005-0 1403- 01 AB
(C)
OD=25

   8-97096-824-0 1312-1402 04 A
(D)
OD=40

   8-97096-824-0 1403- 04 AB
(D)
OD=40

38 PIN; TIMING GEAR CASE
   8-94483-674-0 1312-1402 02 A

L=22
   8-94483-674-0 1403- 02 AB

L=22
55 PLUG; OIL GALLERY

   9-00097-011-0 1312-1402 01 A
3/8" BALL

   9-00097-011-0 1403- 01 AB
3/8" BALL

56 JET; OIL,PISTON COOLING
   8-98173-342-0 1312-1402 06 A
   8-98173-342-0 1403- 06 AB

81 PLUG; WATER JACKET
   8-94397-338-0 1312-1402 01 A

PT3/8
   8-94397-338-0 1403- 01 AB

PT3/8
83 PIN; FLYWHEEL HSG

   8-94483-674-0 1312-1402 02 A
L=22

   8-94483-674-0 1403- 02 AB
L=22

89 CUP; SEALING,OIL GALLERY
   9-11129-128-0 1312-1402 03 A

OD=20
   9-11129-128-0 1403- 03 AB

OD=20
122 ADAPTER; OIL PRESSURE SWITCH

   8-97603-667-0 1312-1402 01 A



0-12      CYLINDER BLOCK

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

122    8-97603-667-0 1403- 01 AB
132 VALVE; CHECK,OIL

   8-94394-419-1 1312-1402 06 A
M12X18.5

   8-94394-419-1 1403- 06 AB
M12X18.5

136 BUSHING; DRIVE SHAFT,OIL PUMP
   8-98091-566-0 1312-1402 02 A
   8-98091-566-0 1403- 02 AB

211 BOLT; CRANKCASE
   8-94399-553-2 1312-1402 25 A

(B)
M10X82

   8-94399-553-2 1403- 25 AB
(B)
M10X82

   8-97077-638-0 1312-1402 14 A
(A)
M14X115 W/FLANGE

   8-97077-638-0 1403- 14 AB
(A)
M14X115 W/FLANGE

212 PIN; CRANKCASE
   8-97135-423-0 1312-1402 02 A

OD=10 L=20
   8-97135-423-0 1403- 02 AB

OD=10 L=20
218 GASKET; PLUG,C/BL SIDE ALSO INCLUDED IN GASKET SET(ENGINE).

   1-09630-084-0 1312-1312 01 A
ID=12.2

   8-98251-344-0 1401-1402 01 A
ID=12.2

   8-98251-344-0 1403- 01 AB
ID=12.2

232 STUD; WATER PUMP
   0-41010-855-0 1312-1402 03 A

M8X55 L=67
   0-41010-855-0 1403- 03 AB

M8X55 L=67
256 GASKET; ADAPTER ALSO INCLUDED IN GASKET SET(ENGINE).

   1-09630-141-0 1312-1402 01 A
ID=14.2 OD=25

   1-09630-141-0 1403- 01 AB
ID=14.2 OD=25

259 GASKET; ADAPTER ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09623-184-0 1312-1402 01 A

ID=38.7



0-12      CYLINDER BLOCK

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

259    1-09623-184-0 1403- 01 AB
ID=38.7

262 PLUG; ADAPTER
   9-09862-156-0 1312-1402 01 A

M14X14
IDN

   9-09862-156-0 1403- 01 AB
M14X14
IDN

308 PROTECTOR; HEAT,HD COVER
   8-94390-997-0 1312-1402 01 A
   8-94390-997-0 1403- 01 AB

335 PLUG; C/BL,SIDE
   5-13265-001-0 1312-1402 01 A

(C)
M12X10

   5-13265-001-0 1403- 01 AB
(C)
M12X10

   8-97329-617-0 1312-1402 02 A
(A)
M14X16.5

   8-97329-617-0 1403- 02 AB
(A)
M14X16.5

   8-98003-416-0 1312-1402 01 A
(B)
M8X10

   8-98003-416-0 1403- 01 AB
(B)
M8X10

338 CUP; SEALING,GUIDE TUBE HOLE
   5-11129-003-0 1312-1402 02 A

OD=15.6
   5-11129-003-0 1403- 02 AB

OD=15.6
343 BOLT; HEAT PROTECTOR

   0-28050-812-0 1312-1402 03 A
M8X12 FLANGE

   0-28050-812-0 1403- 03 AB
M8X12 FLANGE

403 GUIDE; GALLERY
   8-94395-351-1 1312-1402 01 A
   8-94395-351-1 1403- 01 AB

413 STUD; ADAPTER
   0-41010-830-0 1312-1402 02 A

M8X30 L=41



0-12      CYLINDER BLOCK

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

413    0-41010-830-0 1403- 02 AB
M8X30 L=41

414 NUT; ADAPTER
   0-91180-208-0 1312-1402 02 A

M8 FLANGE
IDN

   0-91180-208-0 1403- 02 AB
M8 FLANGE
IDN

504 STUD; INJ PUMP
   8-97363-237-0 1312-1402 02 A

M10X46.5 L=58.5
   8-97363-237-0 1403- 02 AB

M10X46.5 L=58.5
505 ADAPTER; WATER FEED

   8-97611-854-0 1312-1402 01 A
   8-97611-854-0 1403- 01 AB

0-60 Move to 0-60
0-11 Move to 0-11



0-15      CRANKSHAFT,PISTON AND FLYWHEEL
 

 
11566 FVR/GVR(INDONESIA) 2014-

1

10
10

10
10

10
10

10

108

12

126

126

18

20

22

24 28

28

32

34

35

36

37

38
40

42

42

42

57

58

63

68

73

83

84

85

86



0-15      CRANKSHAFT,PISTON AND FLYWHEEL

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 CRANKSHAFT
   8-97603-004-0 1312-1402 01 A
   8-97603-004-0 1403- 01 AB

10 METAL SET; CRANKSHAFT,STANDARD
   8-97372-076-1 1312-1402 07 A

BLUE
   8-97372-076-1 1403- 07 AB

BLUE
   8-97372-077-1 1312-1402 07 A

BLACK
   8-97372-077-1 1403- 07 AB

BLACK
   8-97372-078-1 1312-1402 07 A

BROWN
   8-97372-078-1 1403- 07 AB

BROWN
12 FLYWHEEL

   8-97602-463-2 1312-1402 01 A
   8-97602-463-2 1403- 01 AB

18 PULLEY; CR/SHF
   8-97606-944-0 1312-1402 01 A

3-GROOVE
   8-97606-944-0 1403- 01 AB

3-GROOVE
20 DAMPER; CR/SHF

   8-97613-696-1 1312-1402 01 A
   8-97613-696-1 1403- 01 AB

22 PLATE; PULLEY
   9-09851-935-0 1312-1402 04 A

ID=17 OD=30
   9-09851-935-0 1403- 04 AB

ID=17 OD=30
24 BOLT; DAMPER

   0-28151-016-0 1312-1402 06 A
M10X16 FLANGE

   0-28151-016-0 1403- 06 AB
M10X16 FLANGE

28 GEAR; CR/SHF
   8-94392-255-1 1312-1402 01 A

(A)
Z=42

   8-94392-255-1 1403- 01 AB
(A)
Z=42

   8-94396-954-2 1312-1402 01 A
(B)
Z=41



0-15      CRANKSHAFT,PISTON AND FLYWHEEL

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

28    8-94396-954-2 1403- 01 AB
(B)
Z=41

32 PIN; FLYWHEEL
   9-08150-816-0 1312-1402 02 A

OD=8 L=16
   9-08150-816-0 1403- 02 AB

OD=8 L=16
34 PIN; GEAR SETTING

   9-09878-626-0 1312-1402 01 A
OD=5 L=6

   9-09878-626-0 1403- 01 AB
OD=5 L=6

35 GEAR; RING
   8-94396-784-1 1312-1402 01 A

Z=140
   8-94396-784-1 1403- 01 AB

Z=140
36 PIN; FLYWHEEL

   9-08151-022-0 1312-1402 02 A
OD=10 L=22

   9-08151-022-0 1403- 02 AB
OD=10 L=22

37 B BEARING; PILOT,TOP GEAR SHAFT
   8-94392-288-0 1312-1402 01 A
   8-94392-288-0 1403- 01 AB

38 WASHER; FLYWHEEL
   8-98210-373-0 1402-1402 01 A KD ENGINE<7MB>

ID=55 OD=110
   8-98210-373-0 1403- 01 AB KD ENGINE<7MB>

ID=55 OD=110
   8-94397-496-1 1312-1401 01 A

ID=55 OD=110
   8-94397-496-1 1402-1402 01 A EXC. KD ENGINE<7MB>

ID=55 OD=110
   8-94397-496-1 1403- 01 AB EXC. KD ENGINE<7MB>

ID=55 OD=110
40 BOLT; FLYWHEEL

   8-94393-070-2 1312-1402 08 A
M16X62

   8-94393-070-2 1403- 08 AB
M16X62

42 WASHER; THRUST,CR/SHF
   8-97386-548-0 1312-1402 01 A

(A)
   8-97386-548-0 1403- 01 AB

(A)



0-15      CRANKSHAFT,PISTON AND FLYWHEEL

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

42    8-97386-549-0 1312-1402 02 A
(B)

   8-97386-549-0 1403- 02 AB
(B)

57 PIN; PULLEY
   8-94391-156-0 1312-1402 01 A

OD=8 L=16
   8-94391-156-0 1403- 01 AB

OD=8 L=16
58 BOLT; CR/SHF PULLEY

   0-20951-650-0 1312-1402 04 A
M16X50

   0-20951-650-0 1403- 04 AB
M16X50

63 PISTON ALSO INCLUDED IN LINER SET.
   8-98041-141-2 1312-1402 06 A

NON GRADE
   8-98041-141-2 1403- 06 AB

NON GRADE
68 RING SET; PISTON,STANDARD ALSO INCLUDED IN LINER SET.

   8-98040-125-0 1312-1402 06 A
   8-98040-125-0 1403- 06 AB

73 METAL SET; CONN ROD,STANDARD
   8-97616-358-0 1312-1402 06 A

GREEN
   8-97616-358-0 1403- 06 AB

GREEN
   8-97616-359-0 1312-1402 06 A

YELLOW
   8-97616-359-0 1403- 06 AB

YELLOW
83 PIN; PISTON ALSO INCLUDED IN LINER SET.

   8-98018-863-1 1312-1402 06 A
   8-98018-863-1 1403- 06 AB

84 ROD ASM; CONN
   8-98018-425-2 1312-1402 06 A
   8-98018-425-2 1403- 06 AB

85 BUSHING; CONNROD ALSO INCLUDED IN LINER SET.
   8-94391-794-1 1312-1402 06 A
   8-94391-794-1 1403- 06 AB

86 BOLT; CONNROD
   8-98091-141-0 1312-1402 12 A

M13X57 FLANGE
   8-98091-141-0 1403- 12 AB

M13X57 FLANGE
108 RING; SNAP,BRG SET

   9-09180-155-0 1312-1402 01 A
OD=59.2



0-15      CRANKSHAFT,PISTON AND FLYWHEEL

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

108    9-09180-155-0 1403- 01 AB
OD=59.2

126 RING; SNAP,PISTON PIN ALSO INCLUDED IN LINER SET.
   8-98006-828-0 1312-1402 12 A

OD=43.7
   8-98006-828-0 1403- 12 AB

OD=43.7



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING
TIMING GEAR CASE

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-15

0-30

1

179

28 310

32

338

35

36

36

36

38

38403

4-36

483

51

51

51

51

51

51
51

54

54

87
8993



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING
FIXING;FLYWHEEL HOUSING,COVER NO.1

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-12

115

167

177

2211

211

211

211211

211

211

241

241

241

241

250

356

485

487

62

8-10



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING
FIXING;FLYWHEEL HOUSING,COVER NO.2

 
11566 FVR/GVR(INDONESIA) 2014-

0-38

115

175

176

177

177

179

2

208

208

220

224

224

225

228

233

235

290

484

485

645



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING
INJ PUMP GEAR

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-12

0-40

0-40

0-40

0-40

16 94



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 CASE; TIMING GEAR
   8-94396-434-6 1312-1402 01 A
   8-94396-434-6 1403- 01 AB

2 HOUSING; FLYWHEEL
   8-97609-996-9 1312-1402 01 A
   8-97609-996-9 1403- 01 AB

16 GEAR; INJ PUMP DRIVE
   8-97601-153-1 1312-1402 01 A

Z=35
   8-97601-153-1 1403- 01 AB

Z=35
28 BOLT; DRIVE GEAR

   8-94399-256-0 1312-1402 03 A
M8X28

   8-94399-256-0 1403- 03 AB
M8X28

32 GASKET; GEAR CASE TO C/BL ALSO INCLUDED IN GASKET SET(ENGINE).
   8-97028-748-1 1312-1402 01 A

ID=35.1
   8-97028-748-1 1403- 01 AB

ID=35.1
35 B SEAL; OIL,CRANKSHAFT FRT ALSO INCLUDED IN GASKET SET(ENGINE).

   8-97602-378-3 1312-1402 01 A
ID=104 OD=137

   8-97602-378-3 1403- 01 AB
ID=104 OD=137

36 BOLT; GEAR CASE
   0-28050-835-0 1312-1402 04 A

(B)
M8X35 FLANGE

   0-28050-835-0 1403- 04 AB
(B)
M8X35 FLANGE

   0-28650-830-0 1312-1402 02 A
(A)
M8X30 FLANGE

   0-28650-830-0 1403- 02 AB
(A)
M8X30 FLANGE

38 PIN; GEAR CASE COVER
   8-94483-674-0 1312-1402 02 A

L=22
   8-94483-674-0 1403- 02 AB

L=22
51 BOLT; GEAR CASE COVER

   0-28050-840-0 1312-1402 11 A
(A)
M8X40 FLANGE



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

51    0-28050-840-0 1403- 11 AB
(A)
M8X40 FLANGE

   0-28650-820-0 1312-1402 06 A
(B)
M8X20 FLANGE
IDN

   0-28650-820-0 1403- 06 AB
(B)
M8X20 FLANGE
IDN

54 COVER; GEAR CASE
   8-94393-304-1 1312-1402 01 A
   8-94393-304-1 1403- 01 AB

62 BOLT; COVER
   0-28080-814-0 1312-1402 03 A

M8X14 FLANGE
   0-28080-814-0 1403- 03 AB

M8X14 FLANGE
87 COVER; TACHOMETER DRIVE

   8-94396-370-0 1312-1402 01 A
   8-94396-370-0 1403- 01 AB

89 BOLT; ELBOW
   0-28080-818-0 1312-1402 02 A

M8X18 FLANGE
   0-28080-818-0 1403- 02 AB

M8X18 FLANGE
93 GASKET; ELBOW ALSO INCLUDED IN GASKET SET(ENGINE).

   1-09623-465-0 1312-1402 01 A
ID=47.7

   1-09623-465-0 1403- 01 AB
ID=47.7

94 NUT; GEAR
   0-91180-214-0 1312-1402 01 A

M14 FLANGE
   0-91180-214-0 1403- 01 AB

M14 FLANGE
115 SENSOR; REVOLUTION,ENG SPD

   8-97606-943-0 1312-1402 01 A
(A)

   8-97606-943-0 1403- 01 AB
(A)

   8-98019-024-0 1312-1402 01 A
(B)

   8-98019-024-0 1403- 01 AB
(B)

167 COVER; OIL
   1-11219-163-0 1312-1402 01 A



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

167    1-11219-163-0 1403- 01 AB
175 B SEAL; OIL,CR/SHF,RR ALSO INCLUDED IN GASKET SET(ENGINE).

   8-97602-379-0 1312-1402 01 A
   8-97602-379-0 1403- 01 AB

176 BRACKET; HARNESS
   8-98076-212-0 1312-1402 01 A
   8-98076-212-0 1403- 01 AB

177 BOLT; SENSOR
   0-28050-612-0 1312-1402 01 A

(B)
M6X12 FLANGE

   0-28050-612-0 1403- 01 AB
(B)
M6X12 FLANGE

   0-28050-616-0 1312-1402 02 A
(A)
M6X16 FLANGE
IDN

   0-28050-616-0 1403- 02 AB
(A)
M6X16 FLANGE
IDN

179 BOLT; BRKT
   0-28050-816-0 1312-1402 01 A

(B)
M8X16 FLANGE

   0-28050-816-0 1403- 01 AB
(B)
M8X16 FLANGE

   0-28050-820-0 1312-1402 02 A
(A)
M8X20 FLANGE

   0-28050-820-0 1403- 02 AB
(A)
M8X20 FLANGE

208 DOWEL; ENG FOOT
   9-43269-009-1 1312-1402 04 A
   9-43269-009-1 1403- 04 AB

211 BOLT; HSG
   0-16856-260-0 1312-1402 01 A

(A)
M12X60

   0-16856-260-0 1403- 01 AB
(A)
M12X60

   0-16956-270-0 1312-1402 08 A
(D)
M12X70



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

211    0-16956-270-0 1403- 08 AB
(D)
M12X70

   0-16956-290-0 1312-1402 03 A
(E)
M12X90

   0-16956-290-0 1403- 03 AB
(E)
M12X90

   0-28151-050-0 1312-1402 01 A
(B)
M10X50 FLANGE

   0-28151-050-0 1403- 01 AB
(B)
M10X50 FLANGE

   8-94393-995-0 1312-1402 01 A
(C)
M14X27 FLANGE

   8-94393-995-0 1403- 01 AB
(C)
M14X27 FLANGE

220 PLUG; GEAR CHECK HOLE
   5-13265-001-0 1312-1402 01 A

M12X10
   5-13265-001-0 1403- 01 AB

M12X10
224 STUD; STARTER

   0-44011-435-0 1312-1402 01 A
(A)
M14X35 L=56

   0-44011-435-0 1403- 01 AB
(A)
M14X35 L=56

   0-44011-445-0 1312-1402 01 A
(B)
M14X45 L=66

   0-44011-445-0 1403- 01 AB
(B)
M14X45 L=66

225 STUD; OIL PAN
   8-94396-512-0 1312-1402 04 A

M8X28 L=38
   8-94396-512-0 1403- 04 AB

M8X28 L=38
228 STUD; AIR CMPR

   0-44011-235-0 1312-1402 01 A
M12X35 L=53



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

228    0-44011-235-0 1403- 01 AB
M12X35 L=53

233 STUD; BRKT
   1-09302-112-0 1312-1402 01 A

M12X67 L=82
   1-09302-112-0 1403- 01 AB

M12X67 L=82
235 GASKET; PLUG GEAR CHECK HOLE ALSO INCLUDED IN GASKET SET(ENGINE).

   1-09630-084-0 1312-1312 01 A
ID=12.2

   8-98251-344-0 1401-1402 01 A
ID=12.2

   8-98251-344-0 1403- 01 AB
ID=12.2

241 WASHER; PL,HSG
   8-94393-140-1 1312-1402 12 A

ID=12.5 OD=22
   8-94393-140-1 1403- 12 AB

ID=12.5 OD=22
250 BOLT; COVER,OIL

   0-28080-818-0 1312-1402 02 A
M8X18 FLANGE

   0-28080-818-0 1403- 02 AB
M8X18 FLANGE

290 PLUG; SENSOR HOLE
   8-97101-974-0 1312-1402 01 A
   8-97101-974-0 1403- 01 AB

310 SHAFT; IDLE GEAR
   8-94394-806-0 1312-1402 01 A
   8-94394-806-0 1403- 01 AB

338 BRACKET; CLIP,HARNESS
   1-82699-889-0 1312-1402 01 A
   1-82699-889-0 1403- 01 AB

356 GASKET; COVER ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94394-186-0 1312-1402 01 A

ID=110
   8-94394-186-0 1403- 01 AB

ID=110
403 GEAR; IDLE,FRONT

   8-94395-943-1 1312-1402 01 A
Z=33

   8-94395-943-1 1403- 01 AB
Z=33

483 BRACKET; WATER DUCT
   8-94394-405-1 1312-1402 01 A
   8-94394-405-1 1403- 01 AB

484 CLIP; BAND



0-20      TIMING GEAR CASE AND FLYWHEEL HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

484    5-09700-307-1 1312-1402 01 A
L=80

   5-09700-307-1 1403- 01 AB
L=80

485 GASKET; SENSOR
   8-97369-404-0 1312-1402 02 A

ID=14.2 OD=18.8
   8-97369-404-0 1403- 02 AB

ID=14.2 OD=18.8
487 COVER; HOLE

   8-98023-824-1 1312-1402 01 A
   8-98023-824-1 1403- 01 AB

645 CLIP; HARNESS
   8-97367-985-1 1312-1402 01 A

ID=18 L=44
   8-97367-985-1 1403- 01 AB

ID=18 L=44
0-12 Move to 0-12
0-15 Move to 0-15
0-30 Move to 0-30
4-36 Move to 4-36
0-11 Move to 0-11
8-10 Move to 8-10
0-38 Move to 0-38
0-40 Move to 0-40



0-22      ENGINE MOUNTING
 

 
11566 FVR/GVR(INDONESIA) 2014-

1

1

173

173

2

2

2

2

20

20

20

20

25

25

27

27

29

29

44

45

45

45

45

5-01

5-01

5-01

52

52

84

84
84



0-22      ENGINE MOUNTING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

L
/
R

Qty APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 RUBBER; ENG FOOT,FRT
   1-53215-172-0 1312-1402 02 A
   1-53215-172-0 1403- 02 AB

2 FOOT; ENG
   8-97611-990-0 1403- R 01  B

(C)
   8-97611-991-0 1403- L 01  B

(C)
   8-97602-589-1 1312-1402 02 A

(A)
   8-97602-589-1 1403- 02 AB

(A)
   8-97611-988-0 1312- R 01 A

(B)
   8-97611-989-0 1312- L 01 A

(B)
20 BOLT; ENG FOOT

   8-94399-884-1 1403- 08  B
(C)
M12X55

   0-16956-250-0 1312- 08 A
(B)
M12X50

   8-94395-721-0 1312-1402 08 A
(A)
M10X20 FLANGE

   8-94395-721-0 1403- 08 AB
(A)
M10X20 FLANGE

25 BOLT; CUSHION RUBBER TO BRKT
   0-28651-235-0 1312-1402 04 A

M12X35 FLANGE
   0-28651-235-0 1403- 04 AB

M12X35 FLANGE
27 NUT; CUSHION RUBBER TO ENG FOOT

   0-91180-212-0 1312-1402 02 A
M12 FLANGE

   0-91180-212-0 1403- 02 AB
M12 FLANGE

29 PLATE; LK,CUSHION RUBBER,FRT
   8-98010-312-0 1312-1402 02 A
   8-98010-312-0 1403- 02 AB

44 WASHER; LK,ENG FOOT
   0-91614-512-0 1312- 08 A

ID=12.5
45 BOLT; CUSHION RUBBER TO FRAME



0-22      ENGINE MOUNTING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

L
/
R

Qty APPLIED
MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

45    0-10956-660-0 1403- 02  B
(C)
M16X60

   0-29261-450-0 1312-1402 08 A
(A)
M14X50

   0-29261-450-0 1403- 08 AB
(A)
M14X50

   8-94393-260-1 1312- 02 A
(B)
M18X65

52 RUBBER; CUSHION,ENG MTG,RR
   8-98013-022-1 1403- 02  B

(B)
   8-98013-021-1 1312- 02 A

(A)
84 WASHER; PL,ENG MTG RR TO FRAME

   0-91614-516-0 1403- 04  B
(B)
ID=17

   0-91614-618-0 1312- 02 A
(A)
ID=19 OD=36

173 NUT; ENG MTG RR TO FRAME
   0-91110-516-0 1403- 02  B

(B)
M16

   0-91180-214-0 1312-1402 08 A
(A)
M14 FLANGE

   0-91180-214-0 1403- 08 AB
(A)
M14 FLANGE

5-01 Move to 5-01



0-25      INLET MANIFOLD
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-11
0-40

0-60

1-10

1-31

170

2

32

32

32
32

32

32
32

32

32

32

32

323

324

333
372

372

50

50

55

55

7

779



0-25      INLET MANIFOLD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

2 COVER; INL
   8-98061-091-0 1312-1402 01 A
   8-98061-091-0 1403- 01 AB

7 GASKET; INL MANIF TO HD ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-94390-775-0 1312-1402 01 A
   8-94390-775-0 1403- 01 AB

32 STUD; INL PIPE
   0-41010-630-0 1312-1402 05 A

(B)
M6X30 L=38

   0-41010-630-0 1403- 05 AB
(B)
M6X30 L=38

   0-41010-828-0 1312-1402 03 A
(C)
M8X28 L=40

   0-41010-828-0 1403- 03 AB
(C)
M8X28 L=40

   0-41010-840-0 1312-1402 02 A
(A)
M8X40 L=52

   0-41010-840-0 1403- 02 AB
(A)
M8X40 L=52

   0-44011-030-0 1312-1402 01 A
(D)
M10X30 L=45

   0-44011-030-0 1403- 01 AB
(D)
M10X30 L=45

50 PIPE; INL
   8-97607-412-2 1312-1402 01 A

(B)
   8-97607-412-2 1403- 01 AB

(B)
   8-98061-804-1 1312-1402 01 A

(A)
   8-98061-804-1 1403- 01 AB

(A)
55 NUT; INL PIPE

   0-91180-108-0 1312-1402 04 A
M8 FLANGE

   0-91180-108-0 1403- 04 AB
M8 FLANGE

170 BOLT; BRKT
   0-28050-835-0 1312-1402 01 A

M8X35 FLANGE



0-25      INLET MANIFOLD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

170    0-28050-835-0 1403- 01 AB
M8X35 FLANGE

323 BOLT; DUCT
   0-28050-850-0 1312-1402 06 A

M8X50 FLANGE
   0-28050-850-0 1403- 06 AB

M8X50 FLANGE
   0-28650-825-0 1312-1402 06 A

M8X25 FLANGE
IDN

   0-28650-825-0 1403- 06 AB
M8X25 FLANGE
IDN

   8-97229-317-1 1312-1402 02 A
M8X48 FLANGE

   8-97229-317-1 1403- 02 AB
M8X48 FLANGE

324 GASKET; INL PIPE TO INL CVR ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-97601-777-0 1312-1402 01 A
   8-97601-777-0 1403- 01 AB

333 HOSE; RUBBER,INL PIPE
   8-97611-306-0 1312-1402 01 A
   8-97611-306-0 1403- 01 AB

372 CLIP; HOSE
   1-09707-141-0 1312-1402 02 A

ID=77-99
   1-09707-141-0 1403- 02 AB

ID=77-99
779 BOLT; SENSOR

   8-97316-615-0 1312-1402 02 A
M4X10 W/PL WASHER

   8-97316-615-0 1403- 02 AB
M4X10 W/PL WASHER

0-11 Move to 0-11
0-40 Move to 0-40
0-60 Move to 0-60
1-10 Move to 1-10
1-31 Move to 1-31



0-27      EXHAUST MANIFOLD
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-12

118

12

155

155
155

16

16

18

18

2

2

2

2

2

2

21
33

34

34

5

55

6

64



0-27      EXHAUST MANIFOLD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

2 GASKET; EXH MANIF TO HD ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-94393-672-4 1312-1402 06 A
   8-94393-672-4 1403- 06 AB

5 MANIFOLD; EXH,FRT
   8-97602-056-0 1312-1402 01 A
   8-97602-056-0 1403- 01 AB

6 MANIFOLD; EXH,RR
   8-97600-970-0 1312-1402 01 A
   8-97600-970-0 1403- 01 AB

12 PROTECTOR; HEAT,TURBOCHARGER,EXH MANIF
   8-97601-632-0 1312-1402 01 A
   8-97601-632-0 1403- 01 AB

16 STUD; EXH PIPE TO MANIF
   9-04731-025-0 1312-1402 02 A

M10X25 L=40
   9-04731-025-0 1403- 02 AB

M10X25 L=40
18 NUT; EXH MANIF

   0-91370-010-0 1312-1402 10 A
(A)
M10 LOCK NUT
IDN

   0-91370-010-0 1403- 10 AB
(A)
M10 LOCK NUT
IDN

   8-98205-394-0 1312-1402 02 A
(B)

   8-98205-394-0 1403- 02 AB
(B)

21 BOLT; HEAT PROTECTOR
   0-28050-816-0 1312-1402 01 A

M8X16 FLANGE
   0-28050-816-0 1403- 01 AB

M8X16 FLANGE
33 WASHER; EXH MANIF

   1-09556-015-0 1312-1402 02 A
T=2.2

   1-09556-015-0 1403- 02 AB
T=2.2

34 COLLAR; DIST,EXH MANIF
   8-97250-073-1 1312-1402 12 A

L=28
   8-97250-073-1 1403- 12 AB

L=28
55 BOLT; BRKT

   0-28050-816-0 1312-1402 02 A
M8X16 FLANGE



0-27      EXHAUST MANIFOLD

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

55    0-28050-816-0 1403- 02 AB
M8X16 FLANGE

64 NUT; HEAT PROTECTOR
   0-91180-210-0 1312-1402 02 A

M10 FLANGE
   0-91180-210-0 1403- 02 AB

M10 FLANGE
118 BRACKET; HEAT PROTECTOR

   8-97603-366-0 1312-1402 01 A
   8-97603-366-0 1403- 01 AB

155 RING; SEAL,EXH MANIF
   1-14149-151-0 1312-1402 01 A

(B)
   1-14149-151-0 1403- 01 AB

(B)
   1-14149-184-0 1312-1402 02 A

(A)
   1-14149-184-0 1403- 02 AB

(A)
0-11 Move to 0-11
0-12 Move to 0-12



0-28      VENTILATION SYSTEM
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-10

0-25

0-40

1

1

10

10

10

10

106

106

113

18

24

6390 94



0-28      VENTILATION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 BREATHER; AIR
   8-94392-083-3 1312-1402 01 A
   8-94392-083-3 1403- 01 AB

10 CLIP; AIR BREATHER
   1-09700-704-1 1312-1402 03 A

(A)
ID=32 L=75

   1-09700-704-1 1403- 03 AB
(A)
ID=32 L=75

   1-09700-994-0 1312-1402 01 A
(B)
ID=31 H=30 L=35

   1-09700-994-0 1403- 01 AB
(B)
ID=31 H=30 L=35

18 CLIP; RUBBER HOSE,AIR BREATHER
   8-94362-518-0 1312-1402 01 A

ID=33.6
   8-94362-518-0 1403- 01 AB

ID=33.6
24 CLIP; RUBBER HOSE,VENTILATOR

   8-98216-430-0 1312-1402 01 A
L=250

   8-98216-430-0 1403- 01 AB
L=250

63 HOSE; RUBBER,AIR BREATHER
   0-02728-070-0 1312-1402 01 A

L=70
   0-02728-070-0 1403- 01 AB

L=70
90 CLIP; RUBBER HOSE

   8-94362-518-0 1312-1402 01 A
ID=33.6

   8-94362-518-0 1403- 01 AB
ID=33.6

94 HOSE; BREATHER TO PIPE
   8-94392-082-0 1312-1402 01 A

L=1260
   8-94392-082-0 1403- 01 AB

L=1260
106 BOLT; DRAIN PIPE

   0-28050-612-0 1312-1402 01 A
(A)
M6X12 FLANGE

   0-28050-612-0 1403- 01 AB
(A)
M6X12 FLANGE



0-28      VENTILATION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

106    0-28151-016-0 1312-1402 02 A
(B)
M10X16 FLANGE

   0-28151-016-0 1403- 02 AB
(B)
M10X16 FLANGE

113 WASHER; PL,CLIP
   0-91610-510-0 1312-1402 02 A

ID=10.5
   0-91610-510-0 1403- 02 AB

ID=10.5
0-10 Move to 0-10
0-25 Move to 0-25
0-40 Move to 0-40



0-30      WATER PUMP AND CORROSION RESISTOR
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

1

1

10

10

10

11

11

125

15

15

156

17

17

18

18

24

24

24

28

28

29

29

4

42

57

59

64

64

69

7

8

8 9

9



0-30      WATER PUMP AND CORROSION RESISTOR

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 PUMP ASM; WATER,W/GASKET
   1-87310-835-0 C 1312-1312 01 A
   1-87310-902-0 1401-1402 01 A
   1-87310-902-0 1403- 01 AB

4 B REPAIR KIT; WATER PUMP
   1-87813-949-0 1312-1312 01 A
   1-87814-167-0 1401-1402 01 A
   1-87814-167-0 1403- 01 AB

7 PULLEY; WATER PUMP
   8-97616-657-0 1312-1402 01 A
   8-97616-657-0 1403- 01 AB

8 THROWER; DUST,WATER PUMP
   8-94399-457-0 1312-1402 01 A
   8-94399-457-0 1403- 01 AB

9 RING; SNAP,WATER PUMP
   9-09180-162-0 1312-1402 01 A

ID=57.9
   9-09180-162-0 1403- 01 AB

ID=57.9
10 BEARING; WATER PUMP

   8-94391-298-0 1312-1402 02 A
(A)

   8-94391-298-0 1403- 02 AB
(A)

   8-94391-299-0 1312-1402 01 A
(B)

   8-94391-299-0 1403- 01 AB
(B)

11 SPACER; BRG,WATER PUMP
   1-13634-040-0 1312-1402 01 A
   1-13634-040-0 1403- 01 AB

15 NIPPLE; GREASE,WATER PUMP
   0-90301-410-0 1312-1402 01 A

(B)
PT1/8 STRAIGHT

   0-90301-410-0 1403- 01 AB
(B)
PT1/8 STRAIGHT

   1-09380-002-0 1312-1402 01 A
(A)
PT1/8 STRAIGHT

   1-09380-002-0 1403- 01 AB
(A)
PT1/8 STRAIGHT

17 SEAL UNIT; WATER PUMP
   8-98221-159-0 1312-1312 01 A
   8-94392-090-0 1401-1402 01 A
   8-94392-090-0 1403- 01 AB



0-30      WATER PUMP AND CORROSION RESISTOR

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

18 IMPELLER; WATER PUMP
   8-94392-922-0 1312-1402 01 A
   8-94392-922-0 1403- 01 AB

24 BOLT; WATER PUMP
   0-28050-880-0 1312-1402 01 A

(B)
M8X80 FLANGE

   0-28050-880-0 1403- 01 AB
(B)
M8X80 FLANGE

   8-94130-055-1 1312-1402 03 A
(A)
M8X58 FLANGE

   8-94130-055-1 1403- 03 AB
(A)
M8X58 FLANGE

   8-94397-359-1 1312-1402 01 A
(C)
M10X85 FLANGE

   8-94397-359-1 1403- 01 AB
(C)
M10X85 FLANGE

28 WASHER; WATER PUMP
   8-94397-097-0 1312-1402 01 A

ID=25.5 OD=50
   8-94397-097-0 1403- 01 AB

ID=25.5 OD=50
29 SHAFT; WATER PUMP

   8-94396-130-1 1312-1402 01 A
   8-94396-130-1 1403- 01 AB

42 STUD; WATER PUMP
   0-40110-830-0 1312-1402 01 A

M8X30 L=46
   0-40110-830-0 1403- 01 AB

M8X30 L=46
57 PLUG; HTR,WATER PUMP

   9-99202-320-0 1312-1402 01 A
M20

   9-99202-320-0 1403- 01 AB
M20

59 DOWEL; WATER PUMP
   1-13119-003-0 1312-1402 02 A

OD=12 L=9
   1-13119-003-0 1403- 02 AB

OD=12 L=9
64 GASKET; WATER PUMP TO DUCT ALSO INCLUDED IN GASKET SET(ENGINE).

   1-09623-383-0 1312-1402 01 A
ID=44.7



0-30      WATER PUMP AND CORROSION RESISTOR

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

64    1-09623-383-0 1403- 01 AB
ID=44.7

69 GASKET; PLUG,HTR
   9-09571-420-0 1312-1402 01 A

ID=20.5 OD=28.0
   9-09571-420-0 1403- 01 AB

ID=20.5 OD=28.0
125 NUT; WATER PUMP

   0-91180-108-0 1312-1402 04 A
M8 FLANGE

   0-91180-108-0 1403- 04 AB
M8 FLANGE

156 CUP; SEALING
   1-09600-016-0 1312-1402 01 A

OD=25
   1-09600-016-0 1403- 01 AB

OD=25
0-12 Move to 0-12



0-31      THERMOSTAT AND HOUSING
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-12

0-32 0-32

0-32

0-32

1

1

1-10

1-11

1-11 134

134

134

134

134

134

14

177 179

32

40

40

49

51
52 52

66

66

69



0-31      THERMOSTAT AND HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 A THERMOSTAT
   8-97602-048-2 1312-1402 01 A

(A)
82 CELSIUS

   8-97602-048-2 1403- 01 AB
(A)
82 CELSIUS

   8-97602-393-1 1312-1402 01 A
(B)
82 CELSIUS

   8-97602-393-1 1403- 01 AB
(B)
82 CELSIUS

14 PLUG; SW
   8-94397-338-0 1312-1402 01 A

PT3/8
   8-94397-338-0 1403- 01 AB

PT3/8
32 CONNECTOR; HTR

   8-98177-501-0 1312-1402 01 A
   8-98177-501-0 1403- 01 AB

40 DUCT; WATER,SUCTION
   8-94391-091-1 1312-1402 01 A

(B)
   8-94391-091-1 1403- 01 AB

(B)
   8-94394-404-1 1312-1402 01 A

(A)
   8-94394-404-1 1403- 01 AB

(A)
49 PIPE; WATER OUTLET

   8-97602-047-0 1312-1402 01 A
   8-97602-047-0 1403- 01 AB

51 CLIP; JOINT,THERMOSTAT
   8-97367-985-1 1312-1402 01 A

ID=18 L=44
   8-97367-985-1 1403- 01 AB

ID=18 L=44
52 BOLT; JOINT,THERMOSTAT

   0-28050-880-0 1312-1402 02 A
(A)
M8X80 FLANGE

   0-28050-880-0 1403- 02 AB
(A)
M8X80 FLANGE



0-31      THERMOSTAT AND HOUSING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

52    0-28650-825-0 1312-1402 02 A
(B)
M8X25 FLANGE
IDN

   0-28650-825-0 1403- 02 AB
(B)
M8X25 FLANGE
IDN

66 GASKET; THERMOSTAT HSG ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-97300-793-0 1312-1402 02 A
   8-97300-793-0 1403- 02 AB

69 BOLT; DUCT,WATER OUTLET
   0-28650-820-0 1312-1402 02 A

M8X20 FLANGE
IDN

   0-28650-820-0 1403- 02 AB
M8X20 FLANGE
IDN

134 CLIP; RUBBER HOSE
   1-09704-067-0 1312-1402 02 A

ID=63
   1-09704-067-0 1403- 02 AB

ID=63
   1-09704-067-0 1312-1402 04 A

ID=63
   1-09704-067-0 1403- 04 AB

ID=63
177 PLUG; PIPE,WATER DUCT

   9-09204-521-0 1312-1402 01 A
PT1/2

   9-09204-521-0 1403- 01 AB
PT1/2

179 HOSE; RUBBER,WATER DUCT
   8-94390-400-3 1312-1402 01 A
   8-94390-400-3 1403- 01 AB

0-11 Move to 0-11
0-12 Move to 0-12
0-32 Move to 0-32
1-10 Move to 1-10
1-11 Move to 1-11



0-32      WATER PIPING; ENGINE
WATER DUCT

 
11566 FVR/GVR(INDONESIA) 2014-

0-30

0-31

177

177

177

177

178

178

179

180

46

47

47

76
77



0-32      WATER PIPING; ENGINE
TURBOCHARGER AND AIR CMPR SIDE

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-31

0-36

0-36

0-36

0-36

0-38

115

126

126

126
126

126
126

126

126

127

127

127

127

129
129

129

129

129

31

33

33

58

58

63

63

63

89 90

90

91

91
91

91

94



0-32      WATER PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

31 BOLT; CLIP
   0-28650-635-0 1312-1402 01 A

M6X35 FLANGE
   0-28650-635-0 1403- 01 AB

M6X35 FLANGE
33 BOLT; BRKT

   0-28050-816-0 1312-1402 02 A
(A)
M8X16 FLANGE

   0-28050-816-0 1403- 02 AB
(A)
M8X16 FLANGE

   0-28050-820-0 1312-1402 02 A
(B)
M8X20 FLANGE

   0-28050-820-0 1403- 02 AB
(B)
M8X20 FLANGE

46 GASKET; WATER DUCT,TO OIL COOLER ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94396-680-2 1312-1402 01 A

ID=48.5 OD=53.3
   8-94396-680-2 1403- 01 AB

ID=48.5 OD=53.3
47 BOLT; DUCT,TO OIL COOLER

   0-28050-845-0 1312-1402 01 A
(A)
M8X45 FLANGE

   0-28050-845-0 1403- 01 AB
(A)
M8X45 FLANGE

   0-28650-825-0 1312-1402 01 A
(B)
M8X25 FLANGE
IDN

   0-28650-825-0 1403- 01 AB
(B)
M8X25 FLANGE
IDN

58 CLIP; RUBBER HOSE
   8-94392-924-0 1312-1402 02 A

ID=16
   8-94392-924-0 1403- 02 AB

ID=16
63 BRACKET; WATER PIPE

   8-94392-951-0 1312-1402 01 A
(B)

   8-94392-951-0 1403- 01 AB
(B)



0-32      WATER PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

63    8-98074-252-0 1312-1402 01 A
(C)

   8-98074-252-0 1403- 01 AB
(C)

   8-98074-253-0 1312-1402 01 A
(A)

   8-98074-253-0 1403- 01 AB
(A)

76 BRACKET; WATER DUCT,PUMP
   8-94394-784-0 1312-1402 01 A
   8-94394-784-0 1403- 01 AB

77 BOLT; BRKT,WATER DUCT
   0-28050-850-0 1312-1402 01 A

M8X50 FLANGE
   0-28050-850-0 1403- 01 AB

M8X50 FLANGE
89 PIPE; WATER,AIR CMPR,IN

   8-97611-095-0 1312-1402 01 A
   8-97611-095-0 1403- 01 AB

90 BOLT; EYE,WATER PIPE,AIR CMPR
   1-09675-193-0 1312-1402 01 A

(A)
M14X27 EYE-BOLT

   1-09675-193-0 1403- 01 AB
(A)
M14X27 EYE-BOLT

   8-94383-489-0 1312-1402 01 A
(B)
M16X28

   8-94383-489-0 1403- 01 AB
(B)
M16X28

91 GASKET; WATER PIPE,AIR CMPR ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   1-09630-085-0 1312-1312 02 A

(A)
ID=14.2 OD=19.2

   8-98251-345-0 1401-1402 02 A
(A)
ID=14.2 OD=19.2

   8-98251-345-0 1403- 02 AB
(A)
ID=14.2 OD=19.2

   1-09630-086-0 1312-1402 02 A
(B)
ID=16.2

   1-09630-086-0 1403- 02 AB
(B)
ID=16.2



0-32      WATER PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

94 CLIP; WATER PIPE
   8-94396-860-0 1312-1402 01 A
   8-94396-860-0 1403- 01 AB

115 HOSE; RUBBER
   0-03561-300-0 1312-1402 01 A

L=60
SERVICED BY L=3000

   0-03561-300-0 1403- 01 AB
L=60
SERVICED BY L=3000

126 GASKET; CAP NUT ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09630-085-0 1312-1312 04 A

(A)
ID=14.2 OD=19.2

   8-98251-345-0 1401-1402 04 A
(A)
ID=14.2 OD=19.2

   8-98251-345-0 1403- 04 AB
(A)
ID=14.2 OD=19.2

   1-09630-086-0 1312-1402 04 A
(B)
ID=16.2

   1-09630-086-0 1403- 04 AB
(B)
ID=16.2

127 BOLT; EYE
   1-09675-193-0 1312-1402 02 A

(A)
M14X27 EYE-BOLT

   1-09675-193-0 1403- 02 AB
(A)
M14X27 EYE-BOLT

   5-09675-028-2 1312-1402 01 A
(C)
M16X25

   5-09675-028-2 1403- 01 AB
(C)
M16X25

   8-94383-489-0 1312-1402 01 A
(B)
M16X28

   8-94383-489-0 1403- 01 AB
(B)
M16X28

129 BOLT; WATER PIPE TO BRKT



0-32      WATER PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

129    0-28050-816-0 1312-1402 05 A
(A)
M8X16 FLANGE

   0-28050-816-0 1403- 05 AB
(A)
M8X16 FLANGE

   0-28151-220-0 1312-1402 01 A
(B)
M12X20 FLANGE

   0-28151-220-0 1403- 01 AB
(B)
M12X20 FLANGE

177 BOLT; WATER DUCT
   0-28050-880-0 1312-1402 01 A

(C)
M8X80 FLANGE

   0-28050-880-0 1403- 01 AB
(C)
M8X80 FLANGE

   0-28650-825-0 1312-1402 01 A
(B)
M8X25 FLANGE
IDN

   0-28650-825-0 1403- 01 AB
(B)
M8X25 FLANGE
IDN

   1-09044-072-1 1312-1402 01 A
(A)
M8X65 FLANGE

   1-09044-072-1 1403- 01 AB
(A)
M8X65 FLANGE

   8-94397-360-1 1312-1402 01 A
(D)
M16X75 FLANGE

   8-94397-360-1 1403- 01 AB
(D)
M16X75 FLANGE

178 DUCT; WATER,BYPASS
   8-94390-644-0 1312-1402 01 A

(B)
   8-94390-644-0 1403- 01 AB

(B)
   8-94396-627-3 1312-1402 01 A

(A)
   8-94396-627-3 1403- 01 AB

(A)



0-32      WATER PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

179 GASKET; WATER DUCT ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-94396-679-0 1312-1402 01 A

ID=31.2
   8-94396-679-0 1403-1405 01 AB

ID=31.2
   8-98276-756-0 1406- 01 AB

ID=31.2
180 GASKET; WATER DUCT ALSO INCLUDED IN GASKET SET(ENGINE).

   8-94396-720-1 1312-1402 01 A
   8-94396-720-1 1403- 01 AB

0-30 Move to 0-30
0-31 Move to 0-31
0-12 Move to 0-12
0-36 Move to 0-36
0-38 Move to 0-38



0-33      FAN AND FAN BELT
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-30

0-60

0-61

1

171

24

29

36

7

80

81

82

86

88

96



0-33      FAN AND FAN BELT

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 FAN; COOLING
   8-98073-467-1 1312-1402 01 A
   8-98073-467-1 1403- 01 AB

7 COUPLING; FAN
   8-98075-290-1 1312-1402 01 A
   8-98075-290-1 1403- 01 AB

24 BOLT; FAN
   0-28151-025-0 1312-1402 04 A

M10X25 FLANGE
   0-28151-025-0 1403- 04 AB

M10X25 FLANGE
29 BOLT; COUPLING TO WATER PUMP

   0-28050-816-0 1312-1402 06 A
M8X16 FLANGE

   0-28050-816-0 1403- 06 AB
M8X16 FLANGE

36 A BELT; COOLING FAN
   8-98241-115-0 1402-1402 01 A KD ENGINE<7MB>

L=1170
   8-98241-115-0 1403- 01 AB KD ENGINE<7MB>

L=1170
   8-97611-859-1 1312-1401 01 A

L=1170
   8-97611-859-1 1402-1402 01 A EXC. KD ENGINE<7MB>

L=1170
   8-97611-859-1 1403- 01 AB EXC. KD ENGINE<7MB>

L=1170
80 PLATE; ADJ

   8-97601-020-1 1312-1402 01 A
   8-97601-020-1 1403- 01 AB

81 PIECE; SLIDING
   1-13674-160-0 1312-1402 01 A

M12X45
   1-13674-160-0 1403- 01 AB

M12X45
82 NUT; ADJ PLATE

   0-91180-112-0 1312-1402 01 A
M12 FLANGE
IDN

   0-91180-112-0 1403- 01 AB
M12 FLANGE
IDN

86 BOLT; ADJ
   1-09009-114-1 1312-1402 01 A

M10X155 FLANGE
   1-09009-114-1 1403- 01 AB

M10X155 FLANGE
88 WASHER; PL,ADJ PLATE



0-33      FAN AND FAN BELT

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

88    0-91614-712-0 1312-1402 01 A
ID=12.5 OD=32
IDN

   0-91614-712-0 1403- 01 AB
ID=12.5 OD=32
IDN

96 BOLT; ADJ PLATE
   0-28151-045-0 1312-1402 01 A

M10X45 FLANGE
   0-28151-045-0 1403- 01 AB

M10X45 FLANGE
171 BOLT; HEAT PROTECTOR

   0-28051-020-0 1312-1402 01 A
M10X20 FLANGE

   0-28051-020-0 1403- 01 AB
M10X20 FLANGE

0-30 Move to 0-30
0-60 Move to 0-60
0-61 Move to 0-61



0-36      TURBOCHARGER SYSTEM
TURBOCHARGER ASM AND FIXING

 
11566 FVR/GVR(INDONESIA) 2014-

0-27

1

10
11 11

12

12

122
13

1-31

1-31

143
143

16

162

162

17

17

17

2

20

20

20

212

212

217

217

265

275

275

28

388

398

398
398

398

398398
488

79

79

92

92

98



0-36      TURBOCHARGER SYSTEM
WATER PIPING

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-11

0-31

0-32

0-32

0-32

0-32

0-32

0-32

0-32

0-38

1

115

115

115



0-36      TURBOCHARGER SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 TURBOCHARGER ASM SEE FIG-NO 0-37 FOR COMPONENT.
   8-98078-779-1 1312-1402 01 A
   8-98078-779-1 1403- 01 AB

2 GASKET; TURBOCHARGER TO EXH MANIF ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-94390-044-0 1312-1402 01 A
   8-94390-044-0 1403- 01 AB

10 WASHER; LK,TURBOCHARGER
   1-09556-015-0 1312-1402 02 A

T=2.2
   1-09556-015-0 1403- 02 AB

T=2.2
11 NUT; TURBOCHARGER

   1-09420-005-0 1312-1402 04 A
M10

   1-09420-005-0 1403- 04 AB
M10

12 STUD; TURBOCHARGER
   9-04130-825-0 1312-1402 01 A

(A)
   9-04130-825-0 1403- 01 AB

(A)
   9-04731-080-0 1312-1402 02 A

(B)
   9-04731-080-0 1403- 02 AB

(B)
13 STUD; EXH PIPE

   8-94394-656-0 1312-1402 01 A
M12X103 L=123

   8-94394-656-0 1403- 01 AB
M12X103 L=123

16 ADAPTER; EXH PIPE
   8-94395-767-0 1312-1402 01 A
   8-94395-767-0 1403- 01 AB

17 WASHER; PL,ADAPTER
   5-09500-012-0 1312-1402 06 A

T=1.9
   5-09500-012-0 1403- 06 AB

T=1.9
20 PIPE; INL,TURBOCHARGER OUT

   8-97606-675-1 1312-1402 01 A
(B)

   8-97606-675-1 1403- 01 AB
(B)

   8-97618-726-2 1312-1402 01 A
(A)

   8-97618-726-2 1403- 01 AB
(A)



0-36      TURBOCHARGER SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

20    8-97618-734-0 1312-1402 01 A
(C)

   8-97618-734-0 1403- 01 AB
(C)

28 PROTECTOR; HEAT,HOSE,AIR DUCT
   8-94393-182-0 1312-1402 01 A
   8-94393-182-0 1403- 01 AB

79 CLIP; RUBBER HOSE
   1-09707-136-0 1312-1402 02 A

ID=58-79
   1-09707-136-0 1403- 02 AB

ID=58-79
92 BOLT; INL PIPE

   0-28650-835-0 1312-1402 01 A
(B)
M8X35 FLANGE

   0-28650-835-0 1403- 01 AB
(B)
M8X35 FLANGE

   0-28650-840-0 1312-1402 01 A
(A)
M8X40 FLANGE

   0-28650-840-0 1403- 01 AB
(A)
M8X40 FLANGE

98 HOSE; RUBBER,TURBOCHARGER OUTLET
   1-09360-797-1 1312-1402 01 A
   1-09360-797-1 1403-1405 01 AB
   8-98245-240-0 1406- 01 AB

115 PIPE; WATER,TURBOCHARGER OUT
   8-94392-950-0 1312-1402 01 A

(B)
   8-94392-950-0 1403- 01 AB

(B)
   8-94395-454-4 1312-1402 01 A

(C)
   8-94395-454-4 1403- 01 AB

(C)
   8-97618-808-0 1312-1402 01 A

(A)
   8-97618-808-0 1403- 01 AB

(A)
122 NUT; ADAPTER

   1-09400-118-1 1312-1402 01 A
M8

   1-09400-118-1 1403- 01 AB
M8

143 CLIP; HOSE,TURBOCHARGER OUTLET



0-36      TURBOCHARGER SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

143    8-94126-771-0 1312-1402 02 A
ID=58-79

   8-94126-771-0 1403- 02 AB
ID=58-79

162 BOLT; ADAPTER
   5-09000-275-0 1312-1402 05 A

M8X57
   5-09000-275-0 1403- 05 AB

M8X57
212 WASHER; PL,TURBOCHARGER

   1-09503-033-1 1312-1402 04 A
ID=10

   1-09503-033-1 1403- 04 AB
ID=10

217 BOLT; BRKT
   8-94394-324-0 1312-1402 03 A

M12X30
   8-94394-324-0 1403- 03 AB

M12X30
265 BRACKET; EXH PIPE

   8-94395-764-2 1312-1402 01 A
   8-94395-764-2 1403- 01 AB

275 WASHER; PL
   1-09503-008-0 1312-1402 03 A

ID=12.2
   1-09503-008-0 1403- 03 AB

ID=12.2
388 GASKET; EXH PIPE ALSO INCLUDED IN GASKET SET(ENG. & HEAD)

   8-94394-248-2 1312-1402 01 A
   8-94394-248-2 1403- 01 AB

398 MOUNTING
   8-94160-177-0 1312-1402 01 A

(F)
   8-94160-177-0 1403- 01 AB

(F)
   8-94390-551-1 1312-1402 01 A

(C)
   8-94390-551-1 1403- 01 AB

(C)
   8-94394-504-0 1312-1402 01 A

(D)
   8-94394-504-0 1403- 01 AB

(D)
   8-94394-529-0 1312-1402 01 A

(E)
   8-94394-529-0 1403- 01 AB

(E)



0-36      TURBOCHARGER SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

398    8-94395-766-0 1312-1402 01 A
(A)

   8-94395-766-0 1403- 01 AB
(A)

   8-97105-689-6 1312-1402 01 A
(B)
OD=23

   8-97105-689-6 1403- 01 AB
(B)
OD=23

488 HOSE; RUBBER
   1-09360-797-1 1312-1402 01 A
   1-09360-797-1 1403- 01 AB

0-27 Move to 0-27
1-31 Move to 1-31
0-11 Move to 0-11
0-31 Move to 0-31
0-32 Move to 0-32
0-38 Move to 0-38



0-37      TURBOCHARGER
COMPONENT

 
11566 FVR/GVR(INDONESIA) 2014-

11

12

133
134

135

136

17

17

17

18

2

20

21

22

23

3

36

42

42

44

45

5

6

8

87

9

9



0-37      TURBOCHARGER
REPAIR KIT

 
11566 FVR/GVR(INDONESIA) 2014-

10

17
17

17

18

22

23

45



0-37      TURBOCHARGER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
for
ASM

A

RESTRICTION/REMARKS

A 8980787791

2 IMPELLER; TURBOCHARGER
   8-97603-425-0 01
   8-97603-425-0 01

3 HOUSING; BRG,TURBOCHARGER
   1-14411-054-0 01
   1-14411-054-0 01

5 PROTECTOR; HEAT,TURBOCHARGER
   1-14425-023-0 01
   1-14425-023-0 01

6 SHAFT; TURBINE,TURBOCHARGER
   1-14450-048-0 01
   1-14450-048-0 01

8 HOSE; ACTUATOR TO BLOWER HSG,TC
   1-14469-036-0 01
   1-14469-036-0 01

9 CLIP; ACTUATOR HOSE,TURBOCHARGER
   1-14469-035-0 02
   1-14469-035-0 02

10 REPAIR KIT; TURBOCHARGER
   1-14453-075-0 01
   1-14453-075-0 01

11 HOUSING ASM; TURBOCHARGER
   8-98154-221-0 01
   8-98154-221-0 01

12 NUT; LK,TURBINE SHAFT TO IMPELLER,TC
   1-09400-041-0 01
   1-09400-041-0 01

17 RING; JOURNAL BRG,TURBOCHARGER
   1-14455-038-0 03
   1-14455-038-0 03

18 SCREW; THRUST BRG,TURBOCHARGER
   1-09100-027-0 03
   1-09100-027-0 03

20 BUSHING; THRUST,TURBOCHARGER
   1-14453-078-0 01
   1-14453-078-0 01

21 THROWER; OIL,TURBOCHARGER
   1-14455-039-0 01
   1-14455-039-0 01

22 RING; SEAL,TURBINE SIDE,TURBOCHARGER
   1-14453-076-0 01
   1-14453-076-0 01

23 RING; SEAL,BLOWER SIDE,TURBOCHARGER
   1-14453-077-0 01
   1-14453-077-0 01

36 BOLT; LK PLATE,TURBINE HSG,TURBOCHARGE
   8-97600-259-0 06
   8-97600-259-0 06



0-37      TURBOCHARGER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
for
ASM

A

RESTRICTION/REMARKS

A 8980787791

42 BOLT; LK PLATE,BLOWER HSG,TURBOCHARGER
   1-09100-030-0 03 (A)
   1-09100-030-0 03 (A)
   1-09100-031-0 03 (B)
   1-09100-031-0 03 (B)

44 PLATE; SEAL,TURBOCHARGER
   1-14425-024-0 01
   1-14425-024-0 01

45 SCREW; SEAL PLATE,TURBOCHARGER
   1-09100-028-0 04
   1-09100-028-0 04

87 RING; ACTUATOR,TURBOCHARGER
   1-14469-037-0 01
   1-14469-037-0 01

133 ADAPTER; OIL PIPE
   1-14469-034-0 01
   1-14469-034-0 01

134 GASKET; ADAPTER
   1-09630-084-0 01 ID=12.2
   1-09630-084-0 01 ID=12.2

135 NUT; BLOWER HOUSING
   1-09400-127-0 03
   1-09400-127-0 03

136 GASKET; TURBINE HSG,TURBOCHARGER
   8-97600-289-0 01
   8-97600-289-0 01



0-38      AIR COMPRESSOR PIPING; ENGINE SIDE
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-20

0-20

0-32

0-36

1

110

111

111

113

113

13

1-31

14

146

160

160161

2

221

4

49

5

51

52

52

6

77

79
80

80



0-38      AIR COMPRESSOR PIPING; ENGINE SIDE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 COMPRESSOR ASM; AIR SEE FIG-NO 0-39 FOR COMPONENT.
   8-98187-299-0 1312-1402 01 A
   8-98187-299-0 1403- 01 AB

2 GASKET; AIR CMPR ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09623-570-0 1312-1402 01 A

ID=162.6
   1-09623-570-0 1403- 01 AB

ID=162.6
4 KEY; INJ PUMP GEAR

   9-08055-516-0 1312-1402 01 A
   9-08055-516-0 1403- 01 AB

5 BOLT; AIR CMPR FIX
   0-28151-270-0 1312-1402 02 A

M12X70 FLANGE
   0-28151-270-0 1403- 02 AB

M12X70 FLANGE
6 NUT; AIR CMPR

   0-91180-212-0 1312-1402 01 A
M12 FLANGE

   0-91180-212-0 1403- 01 AB
M12 FLANGE

13 GEAR; AIR CMPR DRIVE
   8-94394-511-4 1312-1402 01 A

Z=49
   8-94394-511-4 1403- 01 AB

Z=49
14 NUT; GEAR

   0-91110-520-0 1312-1402 01 A
M20

   0-91110-520-0 1403- 01 AB
M20

49 PIPE; AIR,CHARGE
   8-97618-722-0 1312-1402 01 A
   8-97618-722-0 1403- 01 AB

51 BOLT; EYE,AIR PIPE TO CMPR
   1-09675-175-2 1312-1402 01 A

M24X39
   1-09675-175-2 1403- 01 AB

M24X39
52 GASKET; EYE BOLT,AIR PIPE ALSO INCLUDED IN GASKET SET(ENGINE).

   9-09571-424-0 1312-1402 02 A
ID=24.5 OD=32

   9-09571-424-0 1403- 02 AB
ID=24.5 OD=32

77 PIPE; AIR,GOV
   8-97618-724-0 1312-1402 01 A
   8-97618-724-0 1403- 01 AB

79 BOLT; EYE,AIR PIPE TO CMPR



0-38      AIR COMPRESSOR PIPING; ENGINE SIDE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

79    8-98037-824-0 1312-1402 01 A
M10X23

   8-98037-824-0 1403- 01 AB
M10X23

80 GASKET; AIR PIPE TO CMPR ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   1-09630-083-0 1312-1402 02 A

ID=10.2 OD=15.2
   1-09630-083-0 1403- 02 AB

ID=10.2 OD=15.2
110 CLIP; AIR PIPE

   8-94393-037-0 1312-1402 01 A
   8-94393-037-0 1403- 01 AB

111 CLIP; AIR PIPE
   8-98029-953-1 1312-1402 02 A
   8-98029-953-1 1403- 02 AB

113 BOLT; CLIP,AIR PIPE
   0-28050-640-0 1312-1402 01 A

(B)
M6X40 FLANGE

   0-28050-640-0 1403- 01 AB
(B)
M6X40 FLANGE

   0-28650-640-0 1312-1402 01 A
(A)
M6X40 FLANGE

   0-28650-640-0 1403- 01 AB
(A)
M6X40 FLANGE

146 STUD; AIR CMPR
   1-09049-038-1 1312-1402 01 A

M10X16,M12X70 L=97.7
   1-09049-038-1 1403- 01 AB

M10X16,M12X70 L=97.7
160 BRACKET; AIR PIPE

   8-97614-182-2 1312-1402 01 A
(A)

   8-97614-182-2 1403- 01 AB
(A)

   8-98074-255-0 1312-1402 01 A
(B)

   8-98074-255-0 1403- 01 AB
(B)

161 BOLT; BRKT,AIR PIPE
   0-28050-816-0 1312-1402 02 A

M8X16 FLANGE
   0-28050-816-0 1403- 02 AB

M8X16 FLANGE
221 WASHER; PL,GEAR



0-38      AIR COMPRESSOR PIPING; ENGINE SIDE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

221    0-91610-520-0 1312-1402 01 A
ID=21

   0-91610-520-0 1403- 01 AB
ID=21

0-20 Move to 0-20
0-32 Move to 0-32
0-36 Move to 0-36
1-31 Move to 1-31



0-39      AIR COMPRESSOR; BRAKE
 

 
11566 FVR/GVR(INDONESIA) 2014-

12

13

15

2

20

21

23
23

24

25

27

3

3

30

38

38

39

4

5
6

8

89



0-39      AIR COMPRESSOR; BRAKE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

2 CRANKCASE; AIR CMPR
   1-19151-274-0 1312-1402 01 A
   1-19151-274-0 1403- 01 AB

3 BEARING; AIR CMPR
   9-00006-206-0 1312-1402 01 A

(A)
   9-00006-206-0 1403- 01 AB

(A)
   9-00090-152-0 1312-1402 01 A

(B)
   9-00090-152-0 1403- 01 AB

(B)
4 CRANKSHAFT; AIR CMPR

   1-19171-096-0 1312-1402 01 A
   1-19171-096-0 1403- 01 AB

5 GASKET; AIR CMPR
   8-98192-460-0 1312-1402 01 A
   8-98192-460-0 1403- 01 AB

6 COVER ASM; BRG,AIR CMPR
   1-19156-039-0 1312-1402 01 A
   1-19156-039-0 1403- 01 AB

8 HEAD ASM; CYL,AIR CMPR
   8-98167-014-0 1312-1402 01 A
   8-98167-014-0 1403- 01 AB

12 GASKET; AIR CMPR
   8-98185-684-0 1312-1402 01 A
   8-98185-684-0 1403- 01 AB

13 GASKET; AIR CMPR
   8-98048-640-0 1312-1402 01 A
   8-98048-640-0 1403- 01 AB

15 CYLINDER; AIR CMPR
   8-98038-668-0 1312-1402 01 A
   8-98038-668-0 1403- 01 AB

20 RING KIT; PISTON,AIR CMPR
   1-19163-058-0 1312-1402 01 A
   1-19163-058-0 1403- 01 AB

21 PISTON; AIR CMPR
   1-19161-027-0 1312-1402 01 A
   1-19161-027-0 1403- 01 AB

23 RING; SNAP,PISTON,AIR CMPR
   1-19169-004-0 1312-1402 02 A
   1-19169-004-0 1403- 02 AB

24 ROD ASM; CONN,AIR CMPR
   1-19173-010-0 1312-1402 01 A
   1-19173-010-0 1403- 01 AB

25 PIN; PISTON,AIR CMPR
   1-19167-003-0 1312-1402 01 A
   1-19167-003-0 1403- 01 AB



0-39      AIR COMPRESSOR; BRAKE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

27 BOLT; HD
   8-98167-018-0 1312-1402 04 A

M10X75
   8-98167-018-0 1403- 04 AB

M10X75
30 BOLT; CYL TO CRANKCASE

   8-98038-763-0 1312-1402 04 A
M10X25

   8-98038-763-0 1403- 04 AB
M10X25

38 BOLT; COVER FIX
   8-97617-894-0 1312-1402 02 A

(A)
   8-97617-894-0 1403- 02 AB

(A)
   8-97617-895-0 1312-1402 02 A

(B)
M8X20

   8-97617-895-0 1403- 02 AB
(B)
M8X20

39 WASHER; LK,COVER FIX
   8-97617-893-0 1312-1402 02 A
   8-97617-893-0 1403- 02 AB

89 VALVE; SUCTION
   1-19119-045-0 1312-1402 01 A
   1-19119-045-0 1403- 01 AB



0-40      FUEL INJECTION SYSTEM
INJ PUMP

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-12

0-12

0-20

0-42

0-42

1

110

121

131

131

133

134

135

1-41

1-41

169

169

199

199

199

199

2

205

210

216

216

271

271

382424

6

69

71

71

8-10

8-10



0-40      FUEL INJECTION SYSTEM
INJ PIPE

 
11566 FVR/GVR(INDONESIA) 2014-

0-11

0-11

110

133

134

134

135

135

154

16

17

18

184

19

20

21

31

52

66

68

68

68

68

69

69

71

71

94

99



0-40      FUEL INJECTION SYSTEM
COMMON RAIL

 
11566 FVR/GVR(INDONESIA) 2014-

0-25

0-25

0-57

0-57

133

199

199

211

212

216

288
289

290

392

69



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 D PUMP ASM; INJ
   8-97605-946-7 1312-1402 01 A
   8-97605-946-7 1403- 01 AB

2 BOLT; INJ PUMP
   8-94399-256-0 1312-1402 03 A

M8X28
   8-94399-256-0 1403- 03 AB

M8X28
6 BRACKET; INJ PUMP TO C/BL

   8-97601-154-1 1312-1402 01 A
   8-97601-154-1 1403- 01 AB

16 PIPE; INJ NO.1
   8-98185-362-0 1312-1402 01 A
   8-98185-362-0 1403-1403 01 AB
   8-98271-207-0 1404- 01 AB

17 PIPE; INJ NO.2
   8-98185-363-0 1312-1402 01 A
   8-98185-363-0 1403-1403 01 AB
   8-98271-208-0 1404- 01 AB

18 PIPE; INJ NO.3
   8-98185-364-0 1312-1402 01 A
   8-98185-364-0 1403-1403 01 AB
   8-98271-209-0 1404- 01 AB

19 PIPE; INJ NO.4
   8-98185-365-0 1312-1402 01 A
   8-98185-365-0 1403-1403 01 AB
   8-98271-210-0 1404- 01 AB

20 PIPE; INJ NO.5
   8-98185-366-0 1312-1402 01 A
   8-98185-366-0 1403-1403 01 AB
   8-98271-211-0 1404- 01 AB

21 PIPE; INJ NO.6
   8-98185-367-0 1312-1402 01 A
   8-98185-367-0 1403-1403 01 AB
   8-98271-212-0 1404- 01 AB

31 A NOZZLE ASM; INJ
   8-97609-789-6 1312-1402 06 A
   8-97609-789-6 1403- 06 AB

52 GASKET; SLEEVE ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-94173-412-0 1312-1402 06 A

ID=23.3
   8-94173-412-0 1403- 06 AB

ID=23.3
66 GASKET; INJ NOZZLE ALSO INCLUDED IN GASKET SET(ENG. & HEAD)

   8-98079-248-0 1312-1402 06 A
ID=9.2 T=8.1

   8-98079-248-0 1403- 06 AB
ID=9.2 T=8.1



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

68 CLIP; INJ PIPE
   8-98039-293-0 1312-1402 14 A
   8-98039-293-0 1403-1405 14 AB
   8-98148-996-2 1406- 14 AB

69 BRACKET; INJ PIPE CLIP
   8-98038-940-0 1312-1402 01 A

(B)
   8-98038-940-0 1403- 01 AB

(B)
   8-98038-941-0 1312-1402 01 A

(C)
   8-98038-941-0 1403- 01 AB

(C)
   8-98049-015-0 1312-1402 01 A

(A)
   8-98049-015-0 1403- 01 AB

(A)
   8-98059-807-0 1312-1402 01 A

(D)
   8-98059-807-0 1403- 01 AB

(D)
71 BOLT; BRKT

   0-28050-816-0 1312-1402 02 A
(A)
M8X16 FLANGE

   0-28050-816-0 1403- 02 AB
(A)
M8X16 FLANGE

   0-28151-016-0 1312-1402 01 A
(C)
M10X16 FLANGE

   0-28151-016-0 1403- 01 AB
(C)
M10X16 FLANGE

   0-28151-200-0 1312-1402 01 A
(B)
M12X100 FLANGE

   0-28151-200-0 1403- 01 AB
(B)
M12X100 FLANGE

94 BRACKET; INJ NOZZLE
   8-98028-999-1 1312-1402 06 A
   8-98028-999-1 1403- 06 AB

99 BOLT; CLIP,INJ,PIPE
   0-28050-635-0 1312-1402 03 A

M6X35 FLANGE
   0-28050-635-0 1403- 03 AB

M6X35 FLANGE



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

110 NUT; CLIP
   0-91180-106-0 1312-1402 05 A

M6 FLANGE
   0-91180-106-0 1403- 05 AB

M6 FLANGE
121 PIPE; FUEL,FEED PUMP,SUCTION

   8-98126-331-0 1312-1402 01 A
   8-98126-331-0 1403- 01 AB

131 CLIP; OVERFLOW LEAK OFF
   8-98000-010-2 1312-1402 01 A

(A)
   8-98000-010-2 1403- 01 AB

(A)
   8-98000-011-2 1312-1402 01 A

(B)
   8-98000-011-2 1403- 01 AB

(B)
133 PIPE; INJ NOZZLE LEAK OFF

   8-98059-804-0 1312-1402 01 A
(B)

   8-98059-804-0 1403- 01 AB
(B)

   8-98203-705-1 1312-1402 01 A
(A)

   8-98203-705-1 1403- 01 AB
(A)

134 BOLT; JOINT,LEAK OFF PIPE
   1-09675-037-1 1312-1402 06 A

(A)
M8X18 EYE-BOLT

   1-09675-037-1 1403- 06 AB
(A)
M8X18 EYE-BOLT

   8-94396-711-0 1312-1402 02 A
(B)
M10X21 FLANGE

   8-94396-711-0 1403- 02 AB
(B)
M10X21 FLANGE

135 GASKET; JOINT BOLT,LEAK OFF PIPE ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   8-98065-992-0 1312-1402 06 A

(B)
ID=8.3

   8-98065-992-0 1403- 06 AB
(B)
ID=8.3



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

135    8-98079-755-0 1312-1402 01 A
(A)
ID=10.2 OD=17

   8-98079-755-0 1403- 01 AB
(A)
ID=10.2 OD=17

   8-98231-393-0 1312-1402 01 A
(C)
ID=10.6

   8-98231-393-0 1403- 01 AB
(C)
ID=10.6

154 GASKET; CONNECTOR ALSO INCLUDED IN GASKET SET(ENG. & HEAD)
   0-95690-111-0 1312-1402 06 A

ID=11.0
   0-95690-111-0 1403- 06 AB

ID=11.0
169 NUT; BRKT

   0-91180-110-0 1312-1402 02 A
(A)
M10 FLANGE

   0-91180-110-0 1403- 02 AB
(A)
M10 FLANGE

   0-91180-112-0 1312-1402 01 A
(B)
M12 FLANGE
IDN

   0-91180-112-0 1403- 01 AB
(B)
M12 FLANGE
IDN

184 BOLT; NOZZLE HOLDER
   8-98008-895-0 1312-1402 06 A

M8X54
   8-98008-895-0 1403- 06 AB

M8X54
199 GASKET; EYE BOLT ALSO INCLUDED IN GASKET SET(ENGINE).

   1-15619-507-0 1312-1402 02 A
(A)

   1-15619-507-0 1403- 02 AB
(A)

   8-97602-218-0 1312-1402 04 A
(B)

   8-97602-218-0 1403- 04 AB
(B)

205 SENSOR; FUEL TEMP
   8-98023-581-0 1312-1402 01 A



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

205    8-98023-581-0 1403- 01 AB
210 PIPE; INJ,C/R

   8-98059-805-0 1312-1402 01 A
   8-98059-805-0 1403- 01 AB

211 RAIL ASM; COMMON
   8-97609-980-2 1312-1402 01 A
   8-97609-980-2 1403- 01 AB

212 BOLT; RAIL ASM
   8-97372-243-0 1312-1402 02 A

M10X50 FLANGE
   8-97372-243-0 1403- 02 AB

M10X50 FLANGE
216 BOLT; EYE

   5-15759-003-0 1312-1402 01 A
(A)

   5-15759-003-0 1403- 01 AB
(A)

   8-97351-388-0 1312-1402 01 A
(B)

   8-97351-388-0 1403- 01 AB
(B)

   8-98043-033-0 1312-1402 01 A
(C)

   8-98043-033-0 1403- 01 AB
(C)

271 GASKET; INJ PUMP
   1-09623-464-0 1312-1402 01 A

(A)
ID=139.6

   1-09623-464-0 1403- 01 AB
(A)
ID=139.6

   8-98031-844-0 1312-1402 01 A
(B)
ID=52

   8-98031-844-0 1403- 01 AB
(B)
ID=52

288 GASKET
   1-15641-046-0 1312-1402 01 A

ID=11 OD=16.3
   1-15641-046-0 1403- 01 AB

ID=11 OD=16.3
289 LIMITER; FUEL PRESS

   8-98032-549-0 1312-1402 01 A
   8-98032-549-0 1403- 01 AB

290 SENSOR; PRESS
   8-98119-790-0 1312-1402 01 A



0-40      FUEL INJECTION SYSTEM

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

290    8-98119-790-0 1403- 01 AB
382 KEY; DRIVE SHAFT

   8-98161-995-0 1312-1402 01 A
   8-98161-995-0 1403- 01 AB

392 NUT; RAIL ASM
   0-91180-110-0 1312-1402 02 A

M10 FLANGE
   0-91180-110-0 1403- 02 AB

M10 FLANGE
424 OVERHAUL KIT; SUPPLY PUMP

   8-98145-449-1 1312-1402 01 A
   8-98145-449-1 1403- 01 AB

0-11 Move to 0-11
0-12 Move to 0-12
0-20 Move to 0-20
0-42 Move to 0-42
1-41 Move to 1-41
8-10 Move to 8-10
0-25 Move to 0-25
0-57 Move to 0-57



0-42      FUEL PUMP AND PIPE
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-40

0-40

126

126
131

142
142

142
142

148
148



0-42      FUEL PUMP AND PIPE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

126 BOLT; CLIP,FUEL PIPE
   0-28650-635-0 1312-1402 02 A

M6X35 FLANGE
   0-28650-635-0 1403- 01 AB

M6X35 FLANGE
131 BRACKET; FUEL PIPE CLIP

   8-98059-806-0 1312-1402 01 A
   8-98059-806-0 1403- 01 AB

142 CLIP; FUEL PIPE
   1-09701-180-0 1312-1402 01 A

(C)
   1-09701-180-0 1403- 01 AB

(C)
   8-94393-280-3 1312-1402 01 A

(D)
ID=10 & 10 L=25

   8-94393-280-3 1403- 01 AB
(D)
ID=10 & 10 L=25

   8-98000-010-2 1312-1402 01 A
(A)

   8-98000-010-2 1403- 01 AB
(A)

   8-98000-011-2 1312-1402 01 A
(B)

   8-98000-011-2 1403- 01 AB
(B)

148 BOLT; BRKT
   0-28151-016-0 1312-1402 01 A

(B)
M10X16 FLANGE

   0-28151-016-0 1403- 01 AB
(B)
M10X16 FLANGE

   0-28151-025-0 1312-1402 01 A
(A)
M10X25 FLANGE

   0-28151-025-0 1403- 01 AB
(A)
M10X25 FLANGE

0-40 Move to 0-40



0-50      OIL COOLER AND OIL FILTER
OIL COOLER

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-31

0-32
102

102

103

103

196

19720

20

21

21

25

25

26

28

28

328

328

328

386

434

444

444

469

469

496

517
518



0-50      OIL COOLER AND OIL FILTER
OIL FILTER

 
11566 FVR/GVR(INDONESIA) 2014-

13

2

265

265

321
321

321

386

434

496

66



0-50      OIL COOLER AND OIL FILTER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

2 A ELEMENT; OIL FILTER
   8-94391-049-4 1312-1402 01 A
   8-94391-049-4 1403- 01 AB

13 VALVE; RELIEF
   8-98238-944-0 1312-1402 01 A
   8-98238-944-0 1403- 01 AB

20 PLUG; COOLER BODY
   8-94393-604-0 1312-1402 01 A

(A)
   8-94393-604-0 1403- 01 AB

(A)
   8-94396-753-0 1312-1402 01 A

(B)
   8-94396-753-0 1403- 01 AB

(B)
21 GASKET; PLUG

   1-13219-253-0 1312-1402 01 A
(B)

   1-13219-253-0 1403- 01 AB
(B)

   8-94396-755-0 1312-1402 01 A
(A)
M24

   8-94396-755-0 1403- 01 AB
(A)
M24

25 NUT; CORE TO BODY
   1-13219-324-0 1312-1402 04 A

M10 FLANGE
   1-13219-324-0 1403- 04 AB

M10 FLANGE
26 CORE ASM; OIL COOLER

   8-94391-738-1 1312-1402 01 A
   8-94391-738-1 1403- 01 AB

28 GASKET; CORE TO BODY
   8-94394-930-0 1312-1402 02 A
   8-94394-930-0 1403- 02 AB

66 SPRING; VLV
   8-98238-943-0 1312-1402 01 A
   8-98238-943-0 1403- 01 AB

102 COOLER ASM; OIL
   8-97600-156-1 1312-1402 01 A
   8-97600-156-1 1403- 01 AB

103 BOLT; OIL COOLER
   0-28050-835-0 1312-1402 03 A

(B)
M8X35 FLANGE



0-50      OIL COOLER AND OIL FILTER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

103    0-28050-835-0 1403- 03 AB
(B)
M8X35 FLANGE

   0-28080-822-0 1312-1402 24 A
(A)
M8X22 FLANGE

   0-28080-822-0 1403- 24 AB
(A)
M8X22 FLANGE

196 THERMOSTAT; OIL COOLER
   8-97600-936-0 1312-1402 01 A

90 CELSIUS
   8-97600-936-0 1403- 01 AB

90 CELSIUS
197 GASKET; THERMOSTAT

   8-94399-279-0 1312-1402 01 A
ID=25.7

   8-94399-279-0 1403- 01 AB
ID=25.7

265 BODY; OIL FILTER
   8-98238-939-0 1312-1402 01 A
   8-98238-939-0 1403- 01 AB

321 GASKET; OIL FILTER TO C/BL ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94399-339-0 1312-1402 01 A

(B)
ID=9.8

   8-94399-339-0 1403- 01 AB
(B)
ID=9.8

   8-94399-399-0 1312-1402 02 A
(A)
ID=22.1

   8-94399-399-0 1403- 02 AB
(A)
ID=22.1

328 BOLT; OIL FILTER
   0-28151-030-0 1312-1402 02 A

(A)
M10X30 FLANGE

   0-28151-030-0 1403- 02 AB
(A)
M10X30 FLANGE

   0-28151-090-0 1312-1402 02 A
(B)
M10X90 FLANGE

   0-28151-090-0 1403- 02 AB
(B)
M10X90 FLANGE



0-50      OIL COOLER AND OIL FILTER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

386 PLUG; OIL FILTER
   1-09604-074-0 1312-1402 01 A

(A)
M10X10

   1-09604-074-0 1403- 01 AB
(A)
M10X10

   8-98238-941-0 1312-1402 01 A
(B)

   8-98238-941-0 1403- 01 AB
(B)

434 GASKET; PLUG,OIL FILTER
   1-09630-083-0 1312-1402 01 A

(A)
ID=10.2 OD=15.2

   1-09630-083-0 1403- 01 AB
(A)
ID=10.2 OD=15.2

   8-98238-942-0 1312-1402 01 A
(B)

   8-98238-942-0 1403- 01 AB
(B)

444 GASKET; ELEMENT TO BODY
   8-94396-810-0 1312-1402 02 A
   8-94396-810-0 1403- 02 AB

469 GASKET; OIL COOLER TO C/BL ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94399-002-0 1312-1402 01 A

(A)
   8-94399-002-0 1403- 01 AB

(A)
   8-98045-449-0 1312-1402 01 A

(B)
   8-98045-449-0 1403- 01 AB

(B)
496 FILTER ASM; OIL

   8-98236-649-0 1312-1402 01 A
   8-98236-649-0 1403- 01 AB

517 PLUG; THERMOSTAT,OIL COOLER
   8-94391-740-0 1312-1402 01 A
   8-94391-740-0 1403- 01 AB

518 BOLT; PLUG,THERMOSTAT
   0-28050-816-0 1312-1402 02 A

M8X16 FLANGE
   0-28050-816-0 1403- 02 AB

M8X16 FLANGE
0-12 Move to 0-12
0-31 Move to 0-31
0-32 Move to 0-32



0-51      OIL PUMP AND OIL STRAINER
 

 
11566 FVR/GVR(INDONESIA) 2014-

1

117

2

20

29
3

41

5

50

51

63

8



0-51      OIL PUMP AND OIL STRAINER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

1 PUMP ASM; OIL
   8-97641-835-0 1312-1402 01 A
   8-97641-835-0 1403- 01 AB

2 SEAT; SPR
   5-13165-004-0 1312-1402 01 A
   5-13165-004-0 1403- 01 AB

3 PIN; SPLIT
   9-08104-030-0 1312-1402 01 A

L=30
   9-08104-030-0 1403- 01 AB

L=30
5 SPRING; COIL

   5-09580-098-0 1312-1402 01 A
   5-09580-098-0 1403- 01 AB

8 GEAR; DRIVEN,OIL PUMP
   8-97641-838-0 1312-1402 01 A
   8-97641-838-0 1403- 01 AB

20 GEAR; DRIVE,OIL PUMP
   8-97641-839-0 1312-1402 01 A
   8-97641-839-0 1403- 01 AB

29 BOLT; OIL PUMP
   0-28050-825-0 1312-1402 04 A

M8X25 FLANGE
   0-28050-825-0 1403- 04 AB

M8X25 FLANGE
41 BALL; OIL RELIEF VLV

   5-09843-003-0 1312-1402 01 A
   5-09843-003-0 1403- 01 AB

50 GASKET; OIL PIPE,STRAINER TO PUMP ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94399-398-0 1312-1402 01 A

ID=24.5
   8-94399-398-0 1403- 01 AB

ID=24.5
51 STRAINER & PIPE ASM; OIL

   8-98204-158-0 1312-1402 01 A
   8-98204-158-0 1403- 01 AB

63 BOLT; OIL PIPE,STRAINER TO PUMP
   0-58330-816-0 1312-1402 02 A

M8X16 HEX SOCKET
   0-58330-816-0 1403- 02 AB

M8X16 HEX SOCKET
117 BOLT; STAY TO CRANKCASE

   8-94399-669-1 1312-1402 01 A
M10X75 FLANGE

   8-94399-669-1 1403- 01 AB
M10X75 FLANGE



0-52      OIL AND VACUUM PIPING; ENGINE
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-36

0-38

147149

150

2

2

2

2

3

3

3
3

384

384

40
40

404

404

44

44

47

47

47

47

476

48

48
48

48

63



0-52      OIL AND VACUUM PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

2 BOLT; EYE,OIL PIPE
   1-09675-086-0 1312-1402 02 A

(B)
M14X27 FLANGE

   1-09675-086-0 1403- 02 AB
(B)
M14X27 FLANGE

   5-09675-006-1 1312-1402 01 A
(C)
M12X25

   5-09675-006-1 1403- 01 AB
(C)
M12X25

   8-97372-238-0 1312-1402 01 A
(A)
M10X21 FLANGE

   8-97372-238-0 1403- 01 AB
(A)
M10X21 FLANGE

3 GASKET; EYE BOLT,OIL PIPE ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09630-084-0 1312-1312 02 A

(B)
ID=12.2

   8-98251-344-0 1401-1402 02 A
(B)
ID=12.2

   8-98251-344-0 1403- 02 AB
(B)
ID=12.2

   1-09630-085-0 1312-1312 02 A
(A)
ID=14.2 OD=19.2

   8-98251-345-0 1401-1402 02 A
(A)
ID=14.2 OD=19.2

   8-98251-345-0 1403- 02 AB
(A)
ID=14.2 OD=19.2

40 BOLT; OIL PIPE
   0-28151-030-0 1312-1402 02 A

(A)
M10X30 FLANGE

   0-28151-030-0 1403- 02 AB
(A)
M10X30 FLANGE



0-52      OIL AND VACUUM PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

40    0-28650-825-0 1312-1402 02 A
(B)
M8X25 FLANGE
IDN

   0-28650-825-0 1403- 02 AB
(B)
M8X25 FLANGE
IDN

44 BOLT; CLIP,OIL PIPE
   0-28050-630-0 1312-1402 02 A

M6X30 FLANGE
   0-28050-630-0 1403- 02 AB

M6X30 FLANGE
47 GASKET; OIL PIPE ALSO INCLUDED IN GASKET SET(ENG. & HEAD)

   1-09630-083-0 1312-1402 02 A
(A)
ID=10.2 OD=15.2

   1-09630-083-0 1403- 02 AB
(A)
ID=10.2 OD=15.2

   1-09630-085-0 1312-1312 02 A
(B)
ID=14.2 OD=19.2

   8-98251-345-0 1401-1402 02 A
(B)
ID=14.2 OD=19.2

   8-98251-345-0 1403- 02 AB
(B)
ID=14.2 OD=19.2

48 CLIP; OIL PIPE
   1-09701-228-3 1312-1402 02 A

(A)
   1-09701-228-3 1403- 02 AB

(A)
   1-09701-229-2 1312-1402 02 A

(B)
   1-09701-229-2 1403- 02 AB

(B)
63 PIPE; OIL,TURBOCHARGER FEED

   8-98074-254-0 1312-1402 01 A
   8-98074-254-0 1403- 01 AB

147 GASKET; OIL PIPE TO TURBOCHARGER ALSO INCLUDED IN GASKET SET(ENGINE).
   1-09637-058-2 1312-1402 01 A
   1-09637-058-2 1403- 01 AB

149 PIPE; OIL RETURN,TURBOCHARGER
   8-98147-092-0 1312-1402 01 A
   8-98147-092-0 1403- 01 AB

150 GASKET; OIL PIPE TO C/BL ALSO INCLUDED IN GASKET SET(ENGINE).



0-52      OIL AND VACUUM PIPING; ENGINE

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

150    8-94394-671-0 1312-1402 01 A
ID=30

   8-94394-671-0 1403- 01 AB
ID=30

384 BRACKET; CLIP,OIL PIPE,TURBOCHARGER
   1-13319-020-0 1312-1402 01 A

(A)
   1-13319-020-0 1403- 01 AB

(A)
   1-13319-041-0 1312-1402 01 A

(B)
   1-13319-041-0 1403- 01 AB

(B)
404 BOLT; BRKT

   1-09000-114-0 1312-1402 02 A
M8X15

   1-09000-114-0 1403- 02 AB
M8X15

476 PIPE; OIL,C/BL TO AIR CMPR
   8-97608-935-0 1312-1402 01 A
   8-97608-935-0 1403- 01 AB

0-12 Move to 0-12
0-36 Move to 0-36
0-38 Move to 0-38



0-57      EMISSION PIPING
 

 
11566 FVR/GVR(INDONESIA) 2014-

0-25

0-40

4

45

45
45

5
58

58
58

723

787

788

9

9



0-57      EMISSION PIPING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

4 GASKET; EGR VLV ALSO INCLUDED IN GASKET SET(ENGINE).
   8-97608-423-0 1312-1402 01 A
   8-97608-423-0 1403- 01 AB

5 ADAPTER ASM
   8-98240-157-0 1312-1402 01 A
   8-98240-157-0 1403- 01 AB

9 NUT; EGR ADAPTER
   0-91180-108-0 1312-1402 02 A

(A)
M8 FLANGE

   0-91180-108-0 1403- 02 AB
(A)
M8 FLANGE

   0-91180-110-0 1312-1402 02 A
(B)
M10 FLANGE

   0-91180-110-0 1403- 02 AB
(B)
M10 FLANGE

45 STUD; ADAPTER,EGR
   0-44011-030-0 1312-1402 01 A

(B)
M10X30 L=45

   0-44011-030-0 1403- 01 AB
(B)
M10X30 L=45

   0-44011-050-0 1312-1402 02 A
(A)
M10X50 L=65

   0-44011-050-0 1403- 02 AB
(A)
M10X50 L=65

58 BOLT; PIPE
   0-28151-030-0 1312-1402 01 A

(B)
M10X30 FLANGE

   0-28151-030-0 1403- 01 AB
(B)
M10X30 FLANGE

   0-28650-830-0 1312-1402 01 A
(C)
M8X30 FLANGE

   0-28650-830-0 1403- 01 AB
(C)
M8X30 FLANGE

   8-98034-764-0 1312-1402 01 A
(A)
M8X30 FLANGE



0-57      EMISSION PIPING

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A 6HK1-TCN ENG(82L)
B 6HK1-TCS ENG(80L)

58    8-98034-764-0 1403- 01 AB
(A)
M8X30 FLANGE

723 GASKET; REED VLV ALSO INCLUDED IN GASKET SET(ENGINE).
   8-97605-995-0 1312-1402 01 A
   8-97605-995-0 1403- 01 AB

787 COVER; DUCT,EGR VLV
   8-98238-416-0 1402-1402 01 A KD ENGINE<7MB>
   8-98238-416-0 1403-1403 01 AB KD ENGINE<7MB>
   8-98238-416-0 1403- 01 AB
   8-98058-709-0 1312-1401 01 A
   8-98058-709-0 1402-1402 01 A EXC. KD ENGINE<7MB>
   8-98058-709-0 1403-1403 01 AB EXC. KD ENGINE<7MB>

788 BOLT; COVER
   0-28751-025-0 1402-1402 04 A KD ENGINE<7MB>

M10X25 FLANGE
   0-28751-025-0 1403-1403 04 AB KD ENGINE<7MB>

M10X25 FLANGE
   0-28751-025-0 1403- 04 AB

M10X25 FLANGE
   0-28751-035-0 1312-1401 04 A

M10X35 FLANGE
   0-28751-035-0 1402-1402 04 A EXC. KD ENGINE<7MB>

M10X35 FLANGE
   0-28751-035-0 1403-1403 04 AB EXC. KD ENGINE<7MB>

M10X35 FLANGE
0-25 Move to 0-25
0-40 Move to 0-40



0-60      ENGINE ELECTRICAL CONTROL PARTS
STARTER AND GENERATOR

 
11566 FVR/GVR(INDONESIA) 2014-

0-12

0-33 0-33

0-33

0-61

0-61
0-61

0-61

1

16

16

17
18

19

2
23

26

26

292

293

375

379

56

6

7

8-10

8-108-15



0-60      ENGINE ELECTRICAL CONTROL PARTS
ENGINE SIDE

 
11566 FVR/GVR(INDONESIA) 2014-

0-10

0-11

0-25

0-25

0-31

101

260

690

740

752

8-10

8-10

8-10

813

813

836

898



0-60      ENGINE ELECTRICAL CONTROL PARTS
FRAME SIDE

 
11566 FVR/GVR(INDONESIA) 2014-

10

8-10

8-28



0-60      ENGINE ELECTRICAL CONTROL PARTS
ENGINE CONTROL UNIT AND OTHER PARTS

 
11566 FVR/GVR(INDONESIA) 2014-

10

11

1-41

1-45

296

5-01

5-10

593

606

613

732

748

748

748

749

8-10

8-10

897



0-60      ENGINE ELECTRICAL CONTROL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

1 D STARTER ASM SEE FIG-NO 0-65 FOR COMPONENT.
   8-98141-206-2 1312-1402 01 A

24V 5.0KW MITSUBISHI
   8-98141-206-2 1403- 01 AB

24V 5.0KW MITSUBISHI
2 D GENERATOR ASM SEE FIG-NO 0-66 FOR COMPONENT.

   8-98013-461-3 1312-1402 01 A
24V 50A NIKKO

   8-98013-461-4 1403- 01 AB
24V 50A NIKKO

6 WASHER; PL,STARTER
   0-91610-514-0 1312-1402 01 A

ID=15
   0-91610-514-0 1403- 01 AB

ID=15
7 NUT; STARTER

   0-91110-514-0 1312-1402 02 A
M14

   0-91110-514-0 1403- 02 AB
M14

10 RELAY; STARTER
   8-98005-631-0 1312-1402 01 A

(B)
24V NIKKO

   8-98005-631-0 1403- 01 AB
(B)
24V NIKKO

   8-98167-173-0 1312-1402 01 A
(A)
24V 10A

   8-98167-173-0 1403- 01 AB
(A)
24V 10A

11 BOLT; RELAY STARTER
   0-28650-820-0 1312-1402 02 A

M8X20 FLANGE
IDN

   0-28650-820-0 1403- 02 AB
M8X20 FLANGE
IDN

16 BOLT; GEN
   0-28050-610-0 1312-1402 01 A

(B)
M6X10 FLANGE
IDN



0-60      ENGINE ELECTRICAL CONTROL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

16    0-28050-610-0 1403- 01 AB
(B)
M6X10 FLANGE
IDN

   1-09000-133-1 1312-1402 01 A
(A)
M14X135

   1-09000-133-1 1403- 01 AB
(A)
M14X135

17 WASHER; PL,GEN
   0-91610-514-0 1312-1402 01 A

ID=15
   0-91610-514-0 1403- 01 AB

ID=15
18 WASHER; LK,GEN

   0-91510-514-0 1312-1402 01 A
ID=14.2

   0-91510-514-0 1403- 01 AB
ID=14.2

19 BRACKET; GEN
   8-98082-615-1 1312-1402 01 A
   8-98082-615-1 1403- 01 AB

23 NUT; GEN
   0-91110-514-0 1312-1402 01 A

M14
   0-91110-514-0 1403- 01 AB

M14
26 BOLT; GEN BRKT

   0-28151-040-0 1312-1402 02 A
(B)
M10X40 FLANGE

   0-28151-040-0 1403- 02 AB
(B)
M10X40 FLANGE

   0-28151-080-0 1312-1402 02 A
(A)
M10X80 FLANGE

   0-28151-080-0 1403- 02 AB
(A)
M10X80 FLANGE

56 B SWITCH; OIL PRESSURE WARNING
   1-82410-170-1 1312-1402 01 A
   1-82410-170-1 1403- 01 AB

101 BOLT; HARNESS
   0-28650-840-0 1312-1402 04 A

M8X40 FLANGE



0-60      ENGINE ELECTRICAL CONTROL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

101    0-28650-840-0 1403- 04 AB
M8X40 FLANGE

260 SENSOR; WATER TEMP
   8-98023-883-0 1312-1402 01 A

MITSUBISHI
   8-98023-883-0 1403- 01 AB

MITSUBISHI
292 WASHER; LK,STARTER

   0-91510-514-0 1312-1402 01 A
ID=14.2

   0-91510-514-0 1403- 01 AB
ID=14.2

293 CABLE; STARTER EARTH
   8-98131-856-0 1312-1402 01 A

L=420
   8-98131-856-0 1403- 01 AB

L=420
296 NUT; RELAY,STARTER

   0-91180-108-0 1312-1402 02 A
M8 FLANGE

   0-91180-108-0 1403- 02 AB
M8 FLANGE

375 BRACKET
   8-98131-726-0 1312-1402 01 A
   8-98131-726-0 1403- 01 AB

379 BOLT; BRKT
   8-97087-205-0 1312-1402 01 A

M10X25 W/LK&PL WASHER
   8-97087-205-0 1403- 01 AB

M10X25 W/LK&PL WASHER
593 NUT; BRKT

   0-91180-106-0 1312-1402 04 A
M6 FLANGE

   0-91180-106-0 1403- 04 AB
M6 FLANGE

606 BRACKET; CONT UNIT
   1-53194-675-0 1312-1402 01 A
   1-53194-675-0 1403- 01 AB

613 CONTROL UNIT; ENG
   8-98229-599-0 1403-1405 01  B EXC. KD ENGINE<7MB>
   8-98229-599-0 1406- 01 A 6HK1-TCS ENG(80L)

EXC. KD ENGINE<7MB>
   8-98229-599-0 1406- 01  B EXC. KD ENGINE<7MB>
   8-98247-127-0 1403-1405 01  B KD ENGINE<7MB>
   8-98247-127-0 1406- 01 A 6HK1-TCS ENG(80L)

KD ENGINE<7MB>
   8-98247-127-0 1406- 01  B KD ENGINE<7MB>
   8-98229-598-0 1312-1402 01 A



0-60      ENGINE ELECTRICAL CONTROL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

613    8-98229-598-0 1403-1405 01 A EXC. KD ENGINE<7MB>
   8-98229-598-0 1406- 01 A 6HK1-TCN ENG(82L)

EXC. KD ENGINE<7MB>
   8-98247-126-0 1403-1405 01 A KD ENGINE<7MB>
   8-98247-126-0 1406- 01 A 6HK1-TCN ENG(82L)

KD ENGINE<7MB>
690 CONNECTOR

   8-94390-858-1 1312-1402 02 A
   8-94390-858-1 1403- 02 AB

732 BOLT; BRKT
   0-28651-030-0 1312-1402 03 A

M10X30 FLANGE
   0-28651-030-0 1403- 03 AB

M10X30 FLANGE
740 NUT

   0-91180-108-0 1312-1402 02 A
M8 FLANGE

   0-91180-108-0 1403- 02 AB
M8 FLANGE

748 BOLT; CONT UNIT
   0-28050-612-0 1312-1402 03 A

(A)
M6X12 FLANGE

   0-28050-612-0 1403- 03 AB
(A)
M6X12 FLANGE

   0-28650-616-0 1312-1402 02 A
(B)
M6X16 FLANGE

   0-28650-616-0 1403- 02 AB
(B)
M6X16 FLANGE

749 STAY; CONT UNIT
   1-53194-595-3 1312-1402 01 A
   1-53194-595-3 1403- 01 AB

752 GASKET ALSO INCLUDED IN GASKET SET(ENGINE).
   8-94391-310-0 1312-1402 02 A
   8-94391-310-0 1403- 02 AB

813 HARNESS; INJECTOR
   8-98204-717-0 1312-1402 01 A

(A) FRONT
   8-98204-717-0 1403- 01 AB

(A) FRONT
   8-98204-718-0 1312-1402 01 A

(B) REAR
   8-98204-718-0 1403- 01 AB

(B) REAR
836 BOLT; CONNECTOR



0-60      ENGINE ELECTRICAL CONTROL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

836    0-28050-812-0 1312-1402 02 A
M8X12 FLANGE

   0-28050-812-0 1403- 02 AB
M8X12 FLANGE

897 DRM
   8-97948-260-1 1312-1402 01 A

IDN
   8-97948-260-1 1403- 01 AB

IDN
898 SENSOR; BOOST

   8-98009-418-0 1312-1402 01 A
   8-98009-418-0 1403- 01 AB

0-12 Move to 0-12
0-33 Move to 0-33
0-61 Move to 0-61
8-10 Move to 8-10
8-15 Move to 8-15
0-10 Move to 0-10
0-11 Move to 0-11
0-25 Move to 0-25
0-31 Move to 0-31
8-28 Move to 8-28
1-41 Move to 1-41
1-45 Move to 1-45
5-01 Move to 5-01
5-10 Move to 5-10



0-61      BATTERY AND ENGINE ELECTRICAL PARTS
NO.1

 
11566 FVR/GVR(INDONESIA) 2014-

225

226

23

33

3644
8



0-61      BATTERY AND ENGINE ELECTRICAL PARTS
NO.2

 
11566 FVR/GVR(INDONESIA) 2014-

225
226

23

33

36

44

54

8



0-61      BATTERY AND ENGINE ELECTRICAL PARTS
NO.3

 
11566 FVR/GVR(INDONESIA) 2014-

0-20

0-20

0-60

1

10

10

107

11
11

12

12

12

12

13
2

2

217

22223

23 23

23

23

23

24

24

24

24

24

28

28

28

28 28

28

28

28
33

55

56

57

61

76

79

79

79

79

79

79

79

79

8

80

80

80

80

80



0-61      BATTERY AND ENGINE ELECTRICAL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

1 CABLE; BATTERY
   8-98025-412-3 1312-1402 01 A

L=280
IDN

   8-98025-412-3 1403- 01 AB
L=280
IDN

2 CABLE; BATTERY
   8-98035-647-1 1312-1402 01 A

L=280
IDN

   8-98035-647-1 1403- 01 AB
L=280
IDN

8 CABLE; BATTERY,STARTER
   8-98268-804-0 1406- 01 A 6HK1-TCS ENG(80L)

IDN
   8-98250-280-0 1403- 01  B

IDN
   8-98186-229-0 1312-1401 01 A

IDN
   8-98186-229-0 1402- 01 A 6HK1-TCN ENG(82L)

IDN
10 BOLT; BATTERY CABLE CLIP

   8-97087-205-0 1312-1402 01 A
M10X25 W/LK&PL WASHER

   8-97087-205-0 1403- 01 AB
M10X25 W/LK&PL WASHER

11 WASHER; BATTERY CABLE EARTH
   1-09503-265-0 1312-1402 01 A

ID=10.5 OD=22 T=2.0
   1-09503-265-0 1403- 01 AB

ID=10.5 OD=22 T=2.0
12 NUT; BATTERY CABLE CLIP

   0-91180-108-0 1312-1402 03 A
M8 FLANGE

   0-91180-108-0 1403- 03 AB
M8 FLANGE

13 GROMMET; BATTERY CABLE
   1-09891-003-0 1403- 01  B

ID=32 OD=40 T=18
   1-09332-112-0 1312- 01 A

ID=32 OD=40 T=23
23 BRACKET; CABLE CLIP TO FRAME

   8-98201-490-0 1403-1405 01  B
(D)

   8-98201-490-0 1406- 01 A ZF9S1110 DD M/T(Y5P)
(D)



0-61      BATTERY AND ENGINE ELECTRICAL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

23    8-98201-490-0 1406- 01  B
(D)

   8-98201-024-0 1312- 01 A
(B)

   1-47475-304-0 1312-1402 01 A
(C)
L=55

   1-47475-304-0 1403- 01 AB
(C)
L=55

   1-47475-655-0 1312-1402 01 A
(C)
L=145

   1-47475-655-0 1403- 01 AB
(C)
L=145

   1-82699-085-0 1312-1402 01 A
(C)
L=95

   1-82699-085-0 1403- 01 AB
(C)
L=95

   8-98044-882-0 1312-1402 01 A
(A)

   8-98044-882-0 1403- 01 AB
(A)

24 BOLT; BRKT TO FRAME
   0-28650-830-0 1312-1402 03 A

M8X30 FLANGE
   0-28650-830-0 1403- 03 AB

M8X30 FLANGE
28 NUT; BRKT TO FRAME

   0-91180-108-0 1312-1402 05 A
M8 FLANGE

   0-91180-108-0 1403- 05 AB
M8 FLANGE

33 CAP; INSULATOR
   1-82699-431-0 1312-1402 01 A
   1-82699-431-0 1403- 01 AB

36 FUSIBLE LINK; BATTERY
   8-97615-498-1 1312-1401 01 A
   8-97615-498-1 1402-1402 01 A
   8-97615-498-1 1403- 01 AB

44 NUT; BRKT
   0-91180-210-0 1312-1402 01 A

M10 FLANGE
   0-91180-210-0 1403- 01 AB

M10 FLANGE



0-61      BATTERY AND ENGINE ELECTRICAL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

54 CLIP; BAND,BATTERY CABLE
   1-09707-176-1 1403- 01  B

L=175
55 BOLT; CLIP,BATTERY CABLE

   0-28050-816-0 1312-1402 01 A
M8X16 FLANGE

   0-28050-816-0 1403- 01 AB
M8X16 FLANGE

56 CLIP; BATTERY CABLE
   1-09700-872-0 1312-1402 01 A

ID=16 L=28
   1-09700-872-0 1403- 01 AB

ID=16 L=28
57 WASHER; PL,BATTERY CABLE

   0-91610-610-0 1312-1402 01 A
ID=10.5 OD=22 T=1.6

   0-91610-610-0 1403- 01 AB
ID=10.5 OD=22 T=1.6

61 BRACKET; BATTERY CABLE
   8-98051-379-1 1312-1402 01 A
   8-98051-379-1 1403- 01 AB

76 NUT; BATTERY CABLE
   0-91180-210-0 1312-1402 01 A

M10 FLANGE
   0-91180-210-0 1403- 01 AB

M10 FLANGE
79 CLIP; BATTERY CABLE

   1-09709-293-0 1312- 03 A
(D)
ID=13-18 L=26

   1-09700-109-1 1312-1402 01 A
(C)
ID=19 L=24 H=21

   1-09700-109-1 1403- 01 AB
(C)
ID=19 L=24 H=21

   1-09700-485-0 1312- 01 A
(B)
ID=20 L=70

   1-09700-872-0 1312-1402 01 A
(A)
ID=16 L=28

   1-09700-872-0 1403- 01 AB
(A)
ID=16 L=28

   8-98019-191-0 1312-1402 02 A
(A)
ID=21 L=24



0-61      BATTERY AND ENGINE ELECTRICAL PARTS

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE Qty APPLIED

MODEL

RESTRICTION/REMARKS

A FVR WIDE CAB(FGR5MV)
B GVR WIDE CAB(GGR5MV)

79    8-98019-191-0 1403- 02 AB
(A)
ID=21 L=24

80 BOLT; BATTERY CABLE CLIP
   0-28050-816-0 1312-1402 01 A

(A)
M8X16 FLANGE

   0-28050-816-0 1403- 01 AB
(A)
M8X16 FLANGE

   0-28650-825-0 1312-1402 03 A
(B)
M8X25 FLANGE
IDN

   0-28650-825-0 1403- 03 AB
(B)
M8X25 FLANGE
IDN

107 CLIP; BAND
   5-09707-031-1 1312-1402 01 A

L=140
IDN

   5-09707-031-1 1403- 01 AB
L=140
IDN

217 CLIP; BAND,CABLE
   5-09707-030-1 1312- 01 A

L=250
IDN

222 BOLT; EARTH CABLE
   8-97087-205-0 1312-1402 01 A

M10X25 W/LK&PL WASHER
   8-97087-205-0 1403- 01 AB

M10X25 W/LK&PL WASHER
225 BLOCK; TERMINAL

   8-98029-689-0 1312-1401 01 A
   8-98029-689-0 1402-1402 01 A
   8-98029-689-0 1403- 01 AB

226 NUT; FUSIBLE LINK
   8-94424-179-0 1312-1401 01 A

M6 W/LK WASHER
   8-94424-179-0 1402-1402 01 A

M6 W/LK WASHER
   8-94424-179-0 1403- 01 AB

M6 W/LK WASHER
0-20 Move to 0-20
0-60 Move to 0-60



0-65      STARTER
 

 
11566 FVR/GVR(INDONESIA) 2014-

11

128

13

133

140

16

17

2

20

2122 23

27

28

31

46

48

54

55

6

7

90

90

91

96

97



0-65      STARTER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
for
ASM

A

RESTRICTION/REMARKS

A 8981412062

2 CASE; PINION,STARTER
   8-98152-868-0 01
   8-98152-868-0 01

6 STOPPER; PINION STARTER
   8-94475-688-0 01
   8-94475-688-0 01

7 CLUTCH ASM; PINION,STARTER
   1-81129-759-0 01
   1-81129-759-0 01

11 WASHER; GEAR SHAFT STARTER
   8-97116-484-0 01
   8-97116-484-0 01

13 YOKE; STARTER
   8-98152-277-0 01
   8-98152-277-0 01

16 ARMATURE; STARTER
   1-81121-075-0 01
   1-81121-075-0 01

17 BEARING; ARMATURE,STARTER
   1-81129-837-0 01
   1-81129-837-0 01

20 BRUSH; (+),STARTER
   1-81116-066-0 02
   1-81116-066-0 02

21 SPRING; BRUSH HOLDER STARTER
   1-81129-768-0 04
   1-81129-768-0 04

22 HOLDER; BRUSH STARTER
   1-81121-066-0 01
   1-81121-066-0 01

23 COVER; RR COVER STARTER
   1-81115-229-0 01
   1-81115-229-0 01

27 BOLT; THROUGH,STARTER
   1-81129-769-0 01
   1-81129-769-0 01

28 LEVER; SHIFT,STARTER
   1-81129-762-0 01
   1-81129-762-0 01

31 SWITCH; ENGAGE STARTER
   8-98237-257-0 01
   8-98237-257-0 01

46 GEAR; CLU STARTER
   8-97178-153-0 01
   8-97178-153-0 01

48 BALL; PINION,STARTER
   8-97116-515-0 01
   8-97116-515-0 01



0-65      STARTER

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
for
ASM

A

RESTRICTION/REMARKS

A 8981412062

54 CLUTCH; PINION,STARTER
   1-81129-761-0 01
   1-81129-761-0 01

55 PINION; CLU,STARTER
   8-98060-835-0 01
   8-98060-835-0 01

90 GASKET; ARMATURE
   1-81129-767-0 02
   1-81129-767-0 02

91 COVER; STARTER
   1-81129-764-0 01
   1-81129-764-0 01

96 GASKET; FRT CASE
   8-97116-489-0 01
   8-97116-489-0 01

97 GEAR; STARTER
   8-97116-490-0 04
   8-97116-490-0 04

128 BEARING; STARTER
   1-81129-758-0 01
   1-81129-758-0 01

133 SCREW SET; STARTER
   1-81129-765-0 01
   1-81129-765-0 01

140 GROMMET; RR COVER
   8-97376-390-0 01
   8-97376-390-0 01



0-66      GENERATOR
 

 
11566 FVR/GVR(INDONESIA) 2014-

1

10

138

15

17 18

19

2

20

21

22

23

27

3

3

39

43

43

6

81

81



0-66      GENERATOR

11566 FVR/GVR(INDONESIA) 2014-

KEY
R
/
C

PART NAME
PART NUMBER

I
T
C

APPLIED
DATE

Qty
for
ASM

A

RESTRICTION/REMARKS

A 8980134614

1 COVER ASM; RR,GEN
   8-98040-684-0 01

2 ROTOR; GEN
   8-98040-638-0 01

3 BEARING; ROTOR,GEN
   1-81229-723-0 01 (A)
   1-81229-758-0 01 (B)

6 REGULATOR ASM; VOLTAGE,GEN
   8-98040-688-0 01

10 RECTIFIER; GEN
   8-98040-686-0 01

15 RETAINER; ROTOR,GEN
   1-81229-760-1 01

17 COVER ASM; FRT,GEN
   8-97382-872-0 01

18 NUT; PULLEY,GEN
   8-98040-643-0 01

19 PULLEY; GEN
   8-98040-641-0 01

20 FAN; GEN
   8-97382-874-0 01

21 BOLT; THROUGH,GEN
   1-81229-382-0 03 IDN

22 STATOR; GEN
   8-98040-639-0 01

23 COIL; ROTOR GEN
   8-98040-645-0 01

27 NUT; RECTIFIER,GEN
   8-98040-687-0 01

39 COVER; END,RR COVER,GEN
   8-98181-103-0 01

43 SCREW; RR END COVER
   1-81229-476-0 03

81 SPACER; ROTOR,GEN
   8-97382-870-0 02

138 NUT; COVER,GENERATOR
   8-98040-690-0 03


	0 01      PARTIAL ENGINE
	0 05      ENGINE GASKET KIT

